\WAHLAPTECH
IS

LECGENDS GEE

OWNER’ S MANUAL

Ver.1.11

. A\ WARNING

@ For safety reasons, please read the manual first before plugging in machine.
@ Please keep this manual properly for convenient reference as needed.
@ The machine specifications or the information in this operation manual may be change without prior notice.




About This Manual

Thank you for purchasing this product.

The manual describes how to install, set up, use and maintain the product.
The main purpose of the manual is to instruct how to operate the product
correctly and safely. Please follow all the safety and warning instructions in
the manual to avoid personal injury and product damage.

This product may only be maintained by a technician. A technician mainly
refers to a person who has obtained a certificate of senior middle school
related to mechanical engineering, electrical engineering or at a level equal
to that of technical senior middle school graduates, and is engaged routinely
in the maintenance, management, repair of amusement machine.

When transferring the ownership of this product, be sure to provide this
manual with the machine.

For further information about the game and repair (including consumables),
please contact our company.

© GuangZhou Wahlap Technology Corporation Limited All Rights Reserved.

Unauthorized reproduction of this document or any of its contents in
any form is strictly forbidden.



Table of Contents

About This Manual

1. Safety Precautions. . ... ... 1
11 Warnlng St|CkerS ................................................................... . 1
1.2 Placing Sit@ v cr s errrrsrereres ettt 1
1.3 Safety Precautions <+« xrrrrrrrr ettt )
1.4 Precaution during Play <« ««ce e -3
1.5 Transporting @and MOVING « =+« « - xr s e e et -3
1.6 Installing and Plaging <« -« v rrr e -4
1.7 Caution & Warning StiCKers =+« =+« s crerrerrara i -5

2. Product Description. . ... ... i e 6
2.1 Product Specification « =+« =« x v rrrr et ‘6
DD OVEIVIEW * oottt et ettt e tttttteeeeetttatteeeeeeetoniieeeeeeeennnaeeeeeens 7
23 Parts Name .......................................................................... 8
24 Shlpment Llst ....................................................................... . 9
2.5 Packing List -« v vvereeerrn ettt 11
2 B INStAll DIrQCHON + =+« =+ = v v v e e e me e et ettt e te ettt et et entaneaneaneaneanenns 12
2.7 Warranty ............................................................................ 16

3. Game Description. . . ... . e 17
31 Appearance DeS|gn ................................................................ . 17
32 Game IntrodUCtlon ................................................................. . 17
S HOW O Play <« ccrrrerrrre ettt 17
34 Game Controls ...................................................................... 18

341 Description of the game control keys .......................................... -19
3.4.2 Instruction Of The Game D|sp|ay .............................................. .20

4.Using the Operator Settings. .. ... i 21

Ve I e 1oy =1 P11 o o R I I 21
4.1.1 CONNECHON SEHHNG: -+« v v v rrrere ettt .21
41.21/0 Adjustment ............................................................... <21
413 Setting OtherRelated HemMS - -« v v v eet ittt ittt ittt iietaeennaneennns =292
4.1.4 Important Notes 0 R = 11 D T =22

4.2 MENU SHUCHUIE -+ # # + = v+ o v v e sneeneeneeneeneeneeneeneeneeneeneeneeneeeeneseeeenenns 23

4.3 Main MenU OPEration «««« -« xxxsrrsrrnmnnn et .24

A4 Hardware Test: cccccceeereeeeateettittitttttiitteeeeettteannoneaaasscsssssaannnanannss 24
T I 10 T =Y S 25
Q4.2 SCreen TSt ccocteretemetint ittt ittt ienttenaeeeneenaeenneeeneeanseanseanns .26
443 S0UNAd TESE +vvereiiiii it it i ittt ittt ttennaaeeeennnaseennnnssennnnns 27
444 Lamp B =Y D -28
445 CoNNECtiON TSt s cccvccrerereettttteittiiinetteteteessnnsateeecesssnsnnasecsssns <29
44 6 CoUNtEr TSt - vt veemet ittt ittt it ttttnaeeeeeaaseeenansseenansnennnns 30
N Y A1 o= LT A T = R -31
4.4.8Fan Speed Test «-rrrrrrrrrrrrer ettt - 31

449 Camera TaSt «cccceeeeeetttteitnneteieieieenenteeeeesaasseeessassseessnassseennnns .32



4410 Force Feedback Test:cccct ettt ittt ittt ttitnnneeeennananens .33

4.5 System Setting ...................................................................... 34
451 Time Setting ............................................................... -35
4.5.2 Connection Sett|ng ........................................................... - 36
453 Country Setting ................................................................. 37
4.5.4 StOre SEtting <« -+ vt r vttt .38
4.5.5 PasSWOrd SEtting ««« s c e et rentern ettt .39
456 |/O Adjustment ................................................................. 40

4.6 Game Settings ....................................................................... 41
4.6.1 Coin Option ................................................................... V|
4.6.2 Volume Setting ................................................................. 42
4. B.3 GAmE TIiME cvcvcvvveenmnanteeeennenteeeeeneassseeeesanassseessnsnssssesannnannns .43
464 Battie Reward Settlng ......................................................... 43
4.6.5 FIoW Time Setting:«« -+ v vt rvmerenetnetntiiiiiii e .44
4.6.6 Create ACCOUNt FOr a Free GamE - -« -« eeeeeeesasaaaaasaesssassaannaannannns .44

4.71INCOME Data....ovvii i e 45
4.7 1 Daily TaT070) 1 0= T .46
4.7.2 Monthly T To0 ) 8 8 1= PN .47
4.7.3 Total ReEPOrt -« .48

4.8 System [ ST = R 49
4.8.1 RESEt INCOME DAt c v cvvverreenneennemneenntemneeneetnuernaeeneeeneenneennes .50
4.8.2 Restore Default Setting ........................................................ - 51
483 Ranking Board Reset -« ccveeeeneiiiiiiiiniiiiiiiiiittiiiiiiinnettesnnannnens .52
4.8.4 UPAate PrOgreSs -« « -« ««wwrrrermmmmmmnniaiiiatttat ettt .53

4.9 Game Sett|ng DefaultS ccceceteererettiiiinnettetessassssssssasecssssassosssnassesns .54

5. Maintenance and ServiCe. . . ... ...ttt e 55

5.1 MaintenancCe anNd SEIVICE +c v eettteeennennneettttssssssnaseettsssssssnnsssssssss -55

5.2 Part Repiacement ................................................................. -56
5.2.1 Replacement and repair of the seat base lightbar--------coovveeeieiiinn 56
5.2.2 Replacement and repair of nitrogen cylinder light bars - - - - -+« v vvveeeeevien 56
5.2.3 Replacement and repair of light control boards, digitalversions of vibrating

amplifiers and transformers. . .......oooo i 57

5.2.4 Exhaust LED light panel replacement and repair--««««---eceeeennneienn. 58
5.2.5 Power box rep|acement and repair ................................................. 59
5.2.6 Coin Box replacement and repair .............................................. -60
5.2.7 Counters and keys replacement and repair ......................................... 60
5.2.8 Replacement and repair of light bars on both sides of the console ............... 61
5.2.9 Camera replacement @nd FEPEIF -« -« -+« -« e rermrmeemmane ettt 62
5.2.10 Replacement and repair of switch buttons, keypad light panels and Pushbuttons - - - 63
5211 |_|ght box ||ght bar rep|acement and repair ........................................ -64

B. ASSEMDIY . .o 65
6.1 Assemb|y tree diagram ............................................................. -65
6.2 General assembly of machine A9 (A9-0000000) <=« rerrrrrrrrrerrereeeereeeeeen 66

63 Screen Wooden bOX assembiy (A9_0100000) ......................................... 68



6.3.1 Wooden box at screen base (A9-0101000) «= - 72

6.3.2 Power box assembly (A9-01 02000) .......................................... 73
6.3.3 Rear maintenance door assembly (A9-0103000) -« ---rrrrrrrerrmrreereeees 74
6.3.4 Console frame assembly (A9-0104000) -« -+« «vverrrnerneenaruieiiaeinnaenn 75
6.3.5 Motor assemb|y (A9-01 05000) ............................................. . 76
6.3.6 Blower assemb|y (A9-0106000) -« v vvrerrermnnmmnnnnniaaianaanaannaaannann. .77
6.3.7 Main machine assembly (A9-0107000) ++vvvrrrrrrrreeeeea 78
6.3.7.1 A9 main machine (A9-0107000A) -« -+t eevnnreeemumnneeeemunnneeeenn 79
6.3.8 10 control assembly (A9-0108000) ««««++vversrrenreernaerenaeeeiiaeeiianein 80
6.3.9 Woofer assemb|y(A9_0‘|09000) ............................................. . 81
6.3.10 Speaker box assemb|y (A9_0110000) ........................................ 82
6.3.11 Coin door assembly (A9-0111000)« <+« v veeerrmmmreeeiimumeeaiiueeeeinn 83
6.3.12 Console assembly (AQ-0112000) -« « e vveeerrmmeeeerimuieeeiiueeeennn 84
6.3.13 Steering wheel assembly (A9-0113000) +++vrreemmmmmneeeennanniiieeennnn 85
6.3.14 Power supply assembly (A9-0114000)- « «««««vvvvvreemeeeeeremeeeeeeean.n 86
6.3.15 4.1 Power amplifier assembly (A9-0115000)- -« cevereerereneiiinn.. 87
6.3.16 Transformer assembly (A9-0116000) -+« -+ +vvrrrrnrrenaernaeeenaeeneennn 88
6.3.17 Single-phase transformer assembly (A9-0117000) -« crerrreereenennnn. 89
6.4 Screen frame assembly (A9-0200000) -+« v vxrrrrrnnrerennneereniaeeiiiiaeains . 90
6.5 Seat assembly (A9-0300000) -+« +vvreerrerrrnnnseereumianeettiiiineeiiiiiaa... .9
6.5.1 Seat wooden box assembly (A9-0301000) «--«-vverererrrennreeneeeeannnnn 92
6.5.2 Electronic element assembly (A9-0302000) -« vrrrrrrrerneeneeeinenn.n 93
6.5.3 Exhaust pipe assembly 1 (A9-0303000) -« «««««vvvvreeereeeeeeeeeeeeeeeen.n 94
6.5.4 Exhaust pipe assembly 2 (A9-0304000) -+« +verrrerrrnernneruaernaerinannn 95
6.5.5 Acrylic assembly for decoration of seat (A9-0305000) <« -«--vcerrereeenenennn 96
6.5.6 Seat maintenance cover assembly (A9-0306000)- -+« «-ccevrrrrrreeeeeennn.n 97
6.6 Light box assembly (A9-0400000)« -+« ++ereesrrrrennnsereemianeemiuianeeainn, . 98
6.6.1 Light box & light bar assembly (A9-0401000) «+«--everrererrnreneeanennnn 99
6.6.2 Camera assembly (A9-0402000): -« ««rrrsrrrrrnnnsseeremnniaaeeeeeennnnnn 100
6.6.3 Acrylic assembly for model of light box (A9-0403000):-«--«c-vveeveeereenenn 101
6.6.4 Acrylic assembly for decoration of light box (A9-0404000)- -+« +xrvrveeeeeee 102
6.7 Seat slide-rail set (A9-0500000 )+« -« vrrerrrrrrnenenataeienatatieearieennn. -103
6.7.1 Seat slide-rail assembly (A9-0501000)« -« +««ssrrrrerrnnermnaeriiaeeiaeennnn 104
6.7.2 Seat assembly (A9-0502000): + -+« v e rrrrnnrernnnrereuiaeetiiaaeiiiiaaaiis - 105
6.7.3 Light bar holder assembly of cylinder (A9-0503000) -+ ««-x-vevrrreeerernnnennn 106
6.7.4 Hydrogen cylinder (A9-0504000) -+« tevnrerenneernnmetunneteinneeenn.. - 107
7.Printing Pattern . . ... . 108
B.Wiring Diagram . ... ... 110

After-sales Service



1. Safety Precautions
1.1 Warning Stickers

In order to avoid injury to related people and damage to property, please
observe the followings:

PLEASE READ FIRST

m The following marks can be used to indicate the magnitudes of risk and
damage caused by ignorance or improper operation:

Ve

p
AWaming means “may result in serious injury or death”

Vs

p
. means “may result in minor injury or property
A Caution damage”

Serious Injury: refers to the situations in which hospital treatment or long-term treatment
will be accepted because of losing sight, getting hurt, getting burnt, electric
shock, fracture or intoxication.

Minor Injury: refers to the cases that there is no need to go to hospital or accept long-term

treatment.

Property Damage: refers to the damage of house, facility, or hurt of livestock and pet

1.2 Placing Site
- A\ Warning

B please make sure the place line has been grounded before product
installation, setup, testing, operation or repair

B This machine is designed for indoor use only. Never install the machine
outdoors. Meanwhile, please avoid the following locations indoor:

@ Direct sunlight, water leakage, damp and high temperature places.
® Near Flammable, volatile, or/and dangerous substance.

@ Slope, unstable places or locations subject to frequent vibration.

® Near emergency exit, fire extinguisher or similar equipment.

B The rear part has the vent for heat emission from PC or screen.
Don’t place anything nearby to avoid game failure.

B Provide a space of minimum 30cm between the rear of the machine
and the wall for good ventilation and heat emission




1.3 Safety Precautions

The owner shall pay attention to the followings when placing, checking
and repairing machine to insure player’'s security and avoid damage:

-~ A Waming

B please check the voltage is 110V or 220V before the machine connectes
to the power supply,or it may cause a fire or electric shock.

B Make sure to plug the game into 110V or 220V main outlet to avoid fire
and electric shock.

B Make sure to turn off the power when performing maintenance and
service to avoid electric shock or short circuit.

Do not unplug or plug the plug instantly.
B Don’t touch the power plug with a wet hand to avoid electric shock.

B Don’t expose the power cord/grounding line on the passageway.
Failure to do this will damage the power cord, causing electric shock
or short circuit.

B Don't lay anything near the power cord to avoid fire.

B Do not pull the power cord when unplugging, please hold the plug to
avoid power cord damage, causing fire or electric shock.

B In case of power cord damage, please contact the local distributor for
replacement
Only use fuse and spare parts specified by our company
B Connect the connector firmly and tighten the screws.
Do not dismount, replace or convert the product without our permission
in order to avoid damage and human injury due to improper operation.
B Check and maintain the machine regularly.

B Keep “Warning stickers” clean and legible. Replace it immediately
when the words are not legible or the dirt can’t be removed.

B Please contact our service center when performing any work that is
not described in this manual, and follow the instruction provided.




1.4 Precautions during Play

- A\ Caution

W In order to avoid injury and accident during play, the following people shall

not play the game:

@ People who are injured or less mobile.

@ Person with poor health condition, such as hypertension or heart disease.
@ Person wearing high-heeled or slippery shoes.

@ Person who can’t touch the pedal.

@ Pregnant woman, drunk people.

B When a player feels uncomfortable during play, remind the person to have
a break, or stop playing.

B Make sure the player reads the warning labels and other indications, and
plays in accordance with the instructions to avoid accidents such as electric
shock and short circuit.

W Bystander shall not operate any button when the player is playing the game
to avoid unnecessary trouble.

1.5 Transporting and moving

- A\ Caution

Transporting

B When transporting the machine with an elevator, be sure to employ “Lift Point”
to prevent accident and damage to the machine.

B To prevent movement when transporting the machine on a vehicle, please fix the
casters and fully retract the adjusters. Failure to do this may cause damage to the
machine.

B When carrying the machine with a forklift, be sure to insert the fork to fork position
and lift stably. If not, it may cause accident and damage to the machine.

B The glass and LCD screen are fragile. Avoid violent vibration or shock when
transporting.

Moving
B Before moving the machine, unplug the power plug to prevent accident.
Don’'t damage the cord.
B Pay attention to the obstructions and uneven surface when moving the machine
to prevent accident and damage to the machine.
Bl Fully retract all adjusters before moving to prevent accident and hazard.
B Make sure to use at least two persons to conduct the above work to avoid accident
and injury
Bl Pay attention to the moving direction, see fig.




1.6 Installing and Placing

Pay attention to the following when placing the machine.

- A\ Caution

B Place the machine on the flat and slip resistant area.

B Use the adjusters to fix the machine (See diagram 1)

1.Loosen the nuts for the adjusters (clockwise), tighten the bolts with a wrench (clockwise).

2.Tighten the nut firmly(counter clockwise) and fix it well.

bracket

Lock nut

p

Lock place

VAV AW Ayd VA AN AV A A
Caster Adjuster Bolt

Diagram (1)

B Provide a space of minimum 30cm between the rear of the machine and
the wall for good ventilation and heat emission (See diagram 2 and
diagram 3).

i
AAVALVLVVAVVV VNN

w
S Wall
Play Area
Passageway
& W
Diagram (2) Diagram (3)




_ *s|iel ay) ojul spuey noA 1nd jou op Ing
Jeas ay} jsnipe ued NoA

_ |__oninavm §

Xoq umgoLwcu Jeau ajsed :

“8SN PEOLAAD J0U 0q
- dus Jamod pue Bnid semod Dy Jo SuoREaYIKadS oLy Bj0U BSERId oweb ol Bugeedo
10aq 0e(d U 300|
pue punoib sy
UM 10BJUCO pooB
Sew Joa) ainsug
s i [

| oNINGYMY |

BUIM YpES U} JB X0q 80IAI8S
U} JO Xoeq 8y} 0} UoISAYPY

®

!

NIt

|
looninepenonn

it

|

|

ZH09/ZH0S A0TZOV
3QY0YY SAN393T 6 LTVHASY

|

l
]

asn Joopu|
Jo4 alqeyng

i

‘paezey >ooys
ONINHVM

asneo ueo aBeon snopiezen

[ ONINavmM VY

1.7 Caution & Warning Stickers



2. Product Description

2.1 Product Specification

B Location

Indoor Only

B Dimension

1050(W)x1890(D)*2375(H) mm

B Rated \Voltage- Frequency

AC220V 50HZ /60HZ

AC110V 50HZ /60HZ

B Power Consumption 600W
B Weight 250kg
B Temperature Range 5~40 °C

* 110V voltage can be set through the transformer and fuse. Please contact the distributor for details.
NOTE:The contents herein described are subject to change without notice.

1050mm

m Front View

I oI U  IU U

2375mm

1890mm

m Side View



2.2 Overview

m Side View m Rear View

m Top View m Bottom View




2.3 Parts Name

Air outlet

Steering wheel

Perform 360 button

Billboard

LCD Display

Nitro button

Coin slot

Throttle pedal, brake pedal



2.4 Shipment List

m Packing Carton 1

183 kg

o)

pded 1090 %1070 x 1990 mm
(w) (D) (H)
pryra HERIEH, NRRBEAD

L2 Ak, THEMERD, H
&= HHEERN, HRRH

o 22

C/NO.|

<
Q
10 Accessary List Ei(tsgrznsasl*(%i%enqrsrions: 1
9 |A9-P0003 Dengxiang garage acrylic PMMA-5.0T 1
8 |A9-P0O001 Several kinds of acrylic light boxes| PMMA-5.0T 1
7 |A9-0404000 Qg(r;)gli% t(i:ngponent for lamp box 1
6 A9 LCD screen frame 1
5 |A9-9901E05 Top cover of LCD screen frame |water-2C 850g T-7 1
4  |A9-9901E04 Enclosure of LCD screen frame |water-2C850g T-7 1
3 |A9-9901E03 limit wood 2 wood 1
2 |A9-9901E02 limit wood 1 wood 1
1 |A9-9901E01 Liquid crystal frame floor stand 1
NO. Draw No. Name Material/Spec. Qty. | Product Code




m Packing Carton 2

(=]

-

130

(o)
D)

b wua. onss
[

it 1020x 760 % 1890 mm
==L )

kg

(H

2
[C/NO ] /2
N
7 |A9-9903000 Box packing of light box 1
6 A9 seat group 1
5 |A9-9902E05 seat coaming water-2C 850g T-7 1
4 |A9-9902E04 seat cover water-2C850g T-7 1
3 |A9-9902E03 limit wood 5 wood 1
2 |A9-9902E02 limit wood 4 wood 1
1 |A9-9902E01 seat Platform 1
NO. Draw No. Name Material/Spec. Qty. | Product Code
» 10 «




2.5 Packing List

Please check the following items after purchasing our product. If any part
missing or damaged, please contact our sales person!

Description Specification Quantity Remarks
Lexus key 2
Hex Head Cap Screw M6*40 (Black) 10
plain washers ®6*P20*2.0 (Black) 10
spring washer M6 (Black) 10
Hexagon triple combination 6*1612"1.2 (Black) 8
hex socket cap screws M4*16 (chrome) 6
hex socket cap screws M6*20 (chrome) 4
hex socket cap screws M4*12 (chrome) 29

Cross recessed countersunk| pM4*16 (chrome)

head screws 4

network cable AMP Gigabit Ethernet y
Cable 5M

ac cable 3m (1.0mm*)(Slanted foot) 1

Fuse tube F8A/5*20 250V 1

manual Coated paper 1




2.6 Install Direction

I . Installation of Light box assembly

Acrylic for model of light box

Acrylic assembly for model of light box

Acrylic for factory of light box

1. As shown in the figure, use 10 hexagon socket large flat head screws M4*12 (chrome
plated),fix acrylic for vehicle factory of light box, and acrylic for model of light box in turn

Pressing plate
of light box

Acrylic assembly for
decoration of light box

Pressing plate
of light box

Acrylic assembly
for model of light box

» 12 <«



2. Remove the pressing plate for light box, use 4 cross countersunk head screws M4*16
(chrome plated),and 2 hexagon socket large flat head screw M4*16 (chrome plated) to
Lock on middle hole in reverse order.

3. Connect the wire as shown in the figure. Use 6 hexagon socket large flat head screws
M4*12 (chrome plated) to fix the acrylic assembly for decoration of light box.

ll.light box connection installation

Mount screws first /*

Light box assembly

sy
i

\
A

TITITHT

TITT7%;
2100004

Mount screwsZ
at the end

S|

MR

\
\ Vs

JHLITT11111177174,

BLOOPLIAAALLZAOALL0700F K4

Maintenance cover for screen frame

1. remove the two screen frame maintenance covers.

2. first screw on 2 external hexagonal triple combination 6*16*12*1.2
(black plated) (twist on half the length).

3. As shown in the diagram, first snap the light box into the snap, and then
use 6pcs of hexagonal triple combination 6*16*12*1.2 (black plated)
fixing the light box assembly (the screws installed first are fixed together).

4. Connect the wire. Reverse order screen frame repair cover
Translated with www.DeepL.com/Translator (free version)

» 13 «



[1l. Seat connection and installation

Seat maintenance cover

Seat connecting plate

1. Remove the seat connecting plates (including one at the opposite side) and screws of seat
maintenance cover (4).

> 14 <«



Screen wooden box

Screw seat connecting plate

2. As shown in the figure, fix the seat and the seat connecting plate (including the one at
opposite side) with 12 outer hexagon screws M6*40 (black plated) (with flat pad and spring
pad).

3. Open the seat maintenance cover, and use 4 outer hexagon screws M6*40 (black plated)

(with flat pad and spring pad).Connect the screen wooden box, connect the wire, and install
the screws for seat maintenance cover in reverse order.

SjeleEIEncChfely \VWhen special case occurs in shipment, please check “Installation guide” in attachment box

of shipment, and make assembly according to installation guide; special supplement will
not be made in this instruction.

» 15 «



2.7 Warranty

m Scope

/
|

Inquiry regarding product can be assisted for free.

The warranty scope for consumables and durables may differ from product
to product. Please contact our after-sales service center for detailed
information. The right of final interpretation is reserved.

m Exclusive

-

Damage caused by force majeure such as god will.

Failure caused by carelessness, such as water contact, falling down,
toppling, knocking.

Failure caused by disobeying the instructions in this manual.

Failure caused by operating the machine on inappropriate site.

Change the original design and configuration for the game without notice.
Failure to perform regular service and clean.

Failure to fix the product in line with the manual’s requirement.

Malfunction or part damage caused by electromagnetic interference other
electronic equipments generated.

m Non-warranty Consumables

-

Light tube and bulb
Button lamp and switch
Fragile items

Solenoid

Other spare parts

» 16 «



3. Game Description

3.1 Appearance Design

1. Red is the main color for the appearance of the whole product, which represents speed and
passion; auxiliary element for the appearance of the machine. With the red lines full of water
flowing style as the maijor, it can not only make the whole product look gorgeous and dynamic
visually, but also let the player having real sensing of participating in the exciting wild racing;

2. The machine name is equipped with lighting, bright and conspicuous; the top and sides are
set with the racing cars as the background; with sparks and tilting car bodies, the intensity of
the racing field is highlighted. The visual impact presented by the whole machine will let the
player have a kind of eager to try, and the impulse to conquer the racing field;

3. For the thickness and texture of the steering wheel, the linear shape of seat for the back,
waist and hip, and the changes in movement, all of them are designed with reference to the
real racing car, which is very consistent with the ergonomics and kinematics, so as to replicate
the real racing environment for players as completely as possible. In addition, vibration
speaker, fan and steering wheel force feedback system are used to simulate driving behaviors
such as collision, bumping, steering and acceleration. Bring the real racing experience to the
player;

4. In terms of lighting, whether it is the lighting from top light box, console, seat or exhaust tube
light, it will change correspondingly depending on the actual game operation of player
(acceleration or braking). The lighting is eye-catching and gorgeous, which is accompanied
by dynamic music, it can well catch the eye of the onlookers.

3.2 Game introduction

This game is a racing entertainment machine authorized officially by famous mobile game
"Asphalt 9: Legends”; with the using of vibrating speakers, fans and steering wheel force
feedback system, it can simulate collision, bumping, steering, acceleration and other driving
behaviors, and bring real racing experience for players.

Famous luxury cars authorized, realistic and delicate cars and scenes, and special effects
for wild racing, it breaks through the player's imagination for racing games; multiple modes to
get the car drawings and upgrade the car, making the racing more exciting with better results.

3.3 How to play

Four Kinds Of Mode:
(1)Multiplayer: Allowing 4 player to battle. Compete with your friends!

(2)Quick Race: Set the fastest record for each route, set a new record!

(3)Championship: Challenge 5 league with each supercar. Complete the stage missions and
each league to win the highest honor!

(4)Car Hunt: Accumulate points during the season to win blueprints for specific cars! The more
points you win the better rewards you get!

Multiple Stunts: Use Nitro, 360 Stunt, Barrel Roll and other awesome stunts!

» 17 <«



3.4 Game Controls

In addition to the basic throttle and brake controls in the game, the other controls
are as follows:

1. Turning the steering wheel left /
right to select options.

CHAMPIONSHIP

G2
| 00:49.626
= DIST. 37 %

2. Turning the steering wheel to the o e / gy : '
left or right could make turns.

3. Press the Nitro Button to use Nitro
in the game.

4. Press the Wheel Button to perform
360 Stunts in the game. PERFORM 360

4

» 18 «



3.4.1 Description of the game control keys

Cross Keyboard /[Start key] :
During the process, they can be
used to select and confirm

Steering wheel :
Control the direction of the vehicle

Nitro:
Confirm options and use Nitro

Right and left buttons of steering wheel:
Perform 360

Throttle & drifting:
The speed of the vehicle can be
controlled



3.4.2 Instruction Of The Game Display

Game Version Number

will appear on the Screen Connection Setting

MOO3FA

ASPHALT

ARCADE

1p Coin(s)
INSERT 4 COIN(S)

© GAMELOFT  License d by GAMELOFT  ® IGS CO.LTD COIN(S) 00 ﬁd-

Rank Nitro Bar Total Time

Ry 1“ M}. A ’__?-dl
(:500.'28.509

P plsr‘zg %P

* Distance Finished

1 PLAYER1
2 ELLA
3 SHUN
4 wi
5 DAVID
6 TAYLOR RPM / KPH
7 BB
8
Coin(s)

- it
TERZO MILLENNIO COIN(S) 00Y 0.

Brand / Car

» 20 «



4.Using the Operator Settings

4.1 Installation

4.1.1 Connection Setting

You can enter [Connection Setting] to set up the group number and ID of the cabinet.
Enter [Main Menu] — [2 System Setting]l — [2-2 Connection Setting] , and appoint
all cabinets in connection into the same group, but provide each cabinet a different ID.

LT ]

Date: 2021/02/17 M: MOO3FA

Time:17:26:26 yaN=1= o V-\\n p G:A9.0.03.00.FA

T: TOO3FA

Connection Setting

2-22 ID
2-2-3 Exit

Select:Up / Down Confirm:Start

Note: The connection ID of cabinets suggested from left to right in sequence:
1P, 2P, 3P, 4P.

4.1.2 1/O Adjustment

Enter [Main Menul — [2 System Settingl — [2-6 I/O Adjustment] ,, to run

adjustment.
EEm

Date: 2021/02/17 M: MOO3FA

Time:17:27:05 yaN=1= o V-\\n p G:A9.0.03.00.FA

T: TOO3FA

1/0 Adjustment

Initial 0/100
(0.000)

(0.000)

(0.000)

Select:Up / Down Confirm:Start

After selecting [1/0 Adjustment] , it will be adjusted from top to bottom in the
Following order:

1.Release the throttle and press Nitro button.

2.Step on the throttle and press Nitro button.

3.Release the brake and press Nitro button.

4.Step on the brake and press Nitro button.

5.Adjust steering wheel to middle and press Nitro button.
6.Turn the steering wheel to the left and press Nitro button.
7.Turn the steering wheel to the right and press Nitro button.

» 21 «



4.1.3 Setting Other Related ltems

Setting other related items (recommended):

1.Enter [Main Menu]l — [2 System Settingl — [2-1 Time Setting] , and set the
cabinets to be connected to be the same time.

2.Enter [Main Menul — [2 System Setting] — [2-3 Country Setting] and [2-4
Store Setting] to set up the location and name of the store.

3.Enter [Main Menu]l — [3 Game Setting] — [3-2 Volume Setting] , to set up
[3-2-1Daytime Volume Setting] and [3-2-2 Evening Volume Setting] .

4.1.4 Important Notes for Staff

1.When the screen's upper- right corner shows the message [1/0 1-1 error] or
[1/0 2 error] in red letters, please restart the machine. If the error still persists
after restarting the machine, please check cable connections or contact us for repairs.
2.If a player suddenly feels ill during gameplay and needs to stop the game, press and
hold the [Switch] , [Nitro]l button. Step on the Brake to terminate the game early.

> 22 <«



4.2 Menu Structure

—

Hardware Test
/0O Test

Screen Test

Sound Test

Lamp Test
Connection Test
Counter Test
Vibration Test

Fan Speed Test
Camera Test

Force Feedback Test

—]

System Setting
Time Setting
Connection Setting
Country Setting

Store Setting

Password Setting

I/O Adjustment

Main Menu
Hardware Test
System Settings
Game Settings
Income Data
System Reset

Game Setting
Coin Option

Volume Setting
Game Time

Battle Reward Setting
Flow Time Setting

Create Account For A Free Game

1/0 Test
Coin WheelButton(L)
Test WheelButton(R)
Service Nitro
— |Up Brake
Down Throttle
Left Steering Wheel
Right
Start
Switch
Sound Test
Left Speaker
Right Speaker
Bass
Lamp Test
Auto Test Dashboard Light
All Light NitroButton Light
Light Box Scrolling Light

ControlPanel Light NitroBottle Light
Arrow Keys Light  Platform Light
\Wheel Button Light Exhaus Light

Connection Test
Test Server1
Network Card Test Server2

1P Internet
2P Network Information
3P
4P

Connection Setting

Group Number
ID

Coin Option
Free Play

-

Income Data
Daily Income
Monthly Income
Total Report

System Reset
Reset Income Data

“IRestore Default Setting

Ranking Board Reset

Update Progress

» 23 «

Start Cost
Continue Cost

Free Play For Champion

Battle Reward Setting

Max Bonus Game




4.3 Main Menu Operation

Date: 2021/02/17

Time:15:43:15 ASpHALT 5

MachineID  :11

Main Menu

System Setting
Game Setting
Income Data
System Reset
Exit

===M23==
MCULock  :

FWVer MU

Select:Up / Down Confirm:Start

In the menu, follow the steps below to navigate:

E@@m
M: MOO3FA
6:A9.0.03.00.FA
T:TOO3FA

Scan The QR Code

- Use the [Up] and the [Down] to select the options, the option currently selected

is marked in red.

- Press the [Start] button to confirm the selection or enter the sub-menu.

- After completing the setting or testing, return to Main Menu, use [Up] or [Down]
to select [6.Exit] , then press the [Start] button to return to the game screen.

Note: When warning message appear as [ Caution !! Process

<1/O Adjustment> <Country Setting> <Store Setting>] Please process the following

setting before exiting.

4.4 Hardware Test

You can enter [Hardware Test] to test if all hardware is functioning normally or not.

- Enter [Main Menu] — [1 Hardware Test] and the screen will display as below:

Date: 2021/02/17
Time:17:43:30

Hardware Test

-2 Screen Test

-3 Sound Test

-4 Lamp Test

-5 Connection Test

-6 Counter Test

-7 Vibration Test

-8 Fan Speed Test

-9 Camera Test

1-10 Force Feedback Test
1-11 Exit

Select:Up / Down Confirm:Start

EEm
M: MOO3FA
G:A9.0.03.00.FA
T:TOO3FA

-Use the [Up] button and [Down] button to move the cursor and press the [Start]

button to enter the sub menu.

-After testing is conducted, move the cursor to [1-11 Exit] , then press the [Start]

button to leave this page and return to the [Main Menu] .

-Regarding detailed descriptions of the sub menu in [Hardware Test] , refer to the

contents below.

> 24 <«



4.4.11/0 Test

In the page of [I/O Test] , you can run the testing of specific application to see if it is
functioning normally or not.
1.Enter [Main Menu] — [1 Hardware Test] — [1-11/O Test] , and the screen will

display as below:
HEEm

M: MOO3FA
6:A9.0.03.00.FA
T: TOO3FA

Date: 2021/02/17
Time:17:43:58

ASPHALT

GRTAID

1/0 Test

Coin 0
Test Service
Up Down Left Right
Start Switch
WheelButton(L) WheelButton(R)

Nitro
Brake 0.000 Throttle 0.000
Steering Wheel 0.000

Exit:Up + Start

2.After you enter the page of [1/O Test] , you can run the testing of a specific
application as explained in the chart below:

Application Testing method Result
When you insert a coin, the amount
Coin Insert coins of coins inserted will increase by 1.
Value range between 00 and 99.
Test Press the button "White" became "Red"
Service Press the button "White" became "Red"
Up Press the button "White" became "Red"
Down Press the button "White" became "Red"
Left Press the button "White" became "Red"
Right Press the button "White" became "Red"
Start Press the button "White" became "Red"

Switch Press the button "White" became "Red"
WheelButton(L) Press the button "White" became "Red"
WheelButton(R) Press the button "White" became "Red"

Nitro Press the button "White" became "Red"
When the brake is release the
corresponding status and value will

Brake Step on the brake . .

be 0, and when being stepped on it,
the value will be around 1

When the throttle is release the
corresponding status and value will

Throttle Step on the throttle X .

be 0, and when being stepped on it,
the value will be around 1.
. When the steering wheel is turning to
Turn the steering .
. . the left or the right.
Steering Wheel wheel to the right ]
The corresponding status and value
and left
will be around -1 or 1.

3.After testing is completed, Press the [ Start] button and the [Down] button to leave
this page, and return to [ Hardware Test] .

Note: If the values of the throttle, brake and steering wheel are abnormal, enter [2-6 1/0
Adjustment] to make adjustments.

> 25 «



4.4.2 Screen Test

In the page of [Screen Test] , you can test whether the white balance, color level,
and lattice are functioning normally or not.

1.Enter [Main Menu)] — [1 Hardware Test] — [1-2 Screen Test] , and the screen
will display as below:
2.After entering [Screen Test] , the system will then process the testing, and the

following six pictures will be displayed for you to adjust the white balance, color level,
and lattice.

3.In the page of [Screen Test] , press the [Start] button to change the displayed

picture. After the testing is completed, press the [Start] button to return to
[ Hardware Test] .

> 26 <«



4 4.3 Sound Test

In the page of [Sound Test] , you can run the testing of specific application to see if it

is functioning normally or not.

1.Enter [Main Menu] — [1 Hardware Test] — [1-3 Sound Test] , and the screen
will display as below:

B

Date:2021/02/17 M: MOO3FA

Time:17:51:12 ASPHALT G:A9.0.03.00.FA

(ARTADE) T:TOO3FA

Sound Test

1-3-2 Right Speaker
1-3-3 Bass
1-3-4  Exit

Select:Up / Down Confirm:Start

2.Move the cursor, and choose the soundtrack to be tested, then press the [Startl
utton to start the testing.

3.The soundtrack being tested will keep producing a certain sound. Press the [Startl
button to discontinue the testing process.

4 After the test is completed, move the cursor to [1-3-4 Exit] , and press the [Start]
button to return to [Hardware Test]

> 27 <«



4.4.4 Lamp Test

In the page of [Lamp Test] , you can test if each light is functioning normally or not.
1.Enter [Main Menu] — [1 Hardware Test] — [1-4 Lamp Test] , and the screen
will display as below:
%

Date: 2021 /04 /09 M: M100FA

Time: 08:33:51 ASPHALT G:A9.1.00.00.FA

GEeaTD T:T003FA

Lamp Test

All Light

A. Light Box

B. ControlPanel Light
C. Arrow Keys Light
D. Wheel Button Light
E. Dashboard Light
F. NitroButton Light
G. Scrolling Light

H. NitroBottle Light
I. Plaform Light

Select:Up / Down Confirm:Start

2.Use the [Upl button and [Down] button move the cursor, then press the
[Start] button to run testing

B
Date: 2021 /04 /09 M: M100FA

Time: 08:35:38 ASPHALT G:A9.1.00.00.FA

T: TOO3FA

Lamp Test

1-4-1 Auto Test
All Light

B. ControlPanel Light

C. Arrow Keys Light
D. Wheel Button Light
E. Dashboard Light
F. NitroButton Light
G. Scrolling Light

H. NitroBottle Light
I.Plaform Light

Select:Up / Down Confirm:Start

3.While testing, press the [Start] button one more time to discontinue the testing
process.

4.move the cursorto [1-4-2 Exit] , and press the [Start]l button to return to
[Hardware Test] .

» 28 «



4.4.5 Connection Test

In the page of [Connection Test] , you can test whether each cabinet of the same

group is functioning normally.

1.Enter [Main Menu] — [1 Hardware Test] — [1-5 Connection Test] , and the
screen will display as below:

Date:2021/02/17 M: MOO3FA

Time: 17:48:26 ASPHALT G:A9.0.03.00.FA

(ARTADE) T:TOO3FA

Connection Test

Network Card Test
1P

2P

3P

4p

Server 1

Server 2

Internet

Network Information
Exit

Select:Up / Down Confirm:Start

2.move the cursor to [1-5-3 Test] , and press the [Start] button to start testing.
Possible connection status includes: [Connected] , [Connection Failed] .

Date: 2021/02/19 M: M100FA

Time: 15:27:40 ASPHALT G:A9.1.00.00.FA

T: TOO3FA

Connection Test

Network Card Test
1P

2P

3P

4p

Server 1

Server 2

Internet

Network Information
Exit

Select:Up / Down Confirm:Start

3.Move the cursor to [1-5-2 Network Information] , and press the [Start] button to
enter the sub menu.

> 29 «



B

Date: 2021/02/19 M: M100FA

Time:15:28:15 ASPHALT G:A9.1.00.00.FA

(ARTADE) T:TOO3FA

Network Information

MAC Address 10-BF-48-87-BE-7B
IP Address 192.168.131.126
Subnet Mask 255.255.255.0
Gateway 192.168.131.254

Exit:Start

In the page of [Network Information] , press the [Start] button to return to
[ Connection Test]

4.4.6 Counter Test

In the page of [Counter Test] , you can test whether the counter is functioning

normally or not.

1.Enter [Main Menu)] — [1 Hardware Test] — [1-6 Counter Test] , and the screen
will display as below:

HEEm
Date: 2021/02/17 M: MOO3FA

Time: 06:54:06 A N=1= o V-\In g 6:A9.0.03.00.FA

T: TOO3FA

Counter Test

Coin Test Insert 0 Coin(s)

Confirm:Start

2.After you enter the page of [Counter Test] , insert coins to the coin slow, and the
number on the right will goes up as more coins are inserted. Also, the counter inside
the coin counter will indicate the number too.

3.After the test is completed, move the cursor to [1-6-1 Exit] and press [Start] button
to return to [Hardware Test] .

» 30 «



4.4.7 Vibration Test

In the page of [Vibration Test] , you can test whether the vibration speaker is

functioning normally or not.

1.Enter [Main Menu] — [1 Hardware Test] — [1-7 Vibration Test] , and the
screen will display as below:

HEEm
Date: 2021/02/17 M: MOO3FA

Time: 06:54:57 yaN=1= o V-\\n p 6:A9.0.03.00.FA

T: TOO3FA

Vibration Test

Select:Up / Down Confirm:Start

2.Use the [Up] button and [Down] button move the cursor, then press the
[ Start] button to run testing.

3.While testing, press the [Start] button one more time to discontinue the testing
process.

4.move the cursor to [1-7-2 Exit] , and press the [Start] button to return to
[Hardware Test] .

4.4.8 Fan Speed Test

In the page of [Fan speed Test] , you can test whether the fan is functioning
normally or not.

1.Enter [Main Menu] — [1 Hardware Test] — [1-8 Fan speed Test] , and the
screen will display as below:

EEn
Date:2021/02/17 M: MOO3FA

Time: 06:55:16 ASPHALT 6:A9.0.03.00.FA

EEATD) T:TOO3FA

Fan Speed Test

1-8-2  Exit

Select:Up / Down Confirm:Start




2.Use the [Up] button and [Down] button move the cursor, then press the
[Start] button to run testing.

3.While testing, press the [Start] button one more time to discontinue the testing
process.

4.Move the cursor to [1-8-2 Exit] , and press the [Start] button to return to
[Hardware Test]

4.4.9 Camera Test

In the page of [Camera Test] , you can test whether the drain valve is functioning

normally or not.

1.Enter [Main Menul — [1 Hardware Test] — [1-9 Camera Test] , and the screen
will display as below:

]

Date:2021/02/17 M: MOO3FA

Time:07:00:38 ASPHALT G:A9.0.03.00.FA

@EeATD T:T003FA

Camera Test

Confirm:Start

2.In the page of [Camera Test] , An image will appear in the rectangular space. Press
the [Startl button to return to [Hardware Test] .

» 32 «



4.4.10 Force Feedback Test

In the page of [Force Feedback Test] , you can test whether the force feedback is

normally functioning or not.

1.Enter [Main Menu] — [1 Hardware Test] — [1-10 Force Feedback Test] , and
the screen will display as below:

Date: 2021/05/24 M: M100FA

Time:13:48:18 A S p HALT G:A9.1.00.00.FA

T: TOO3FA

Force Feedback Test

1-10-2 Exit

Select:Up / Down Confirm:Start

2.Use the [Upl button and [Down] button move the cursor, then press the
[Start] button to run testing.

B [

Date:2021/02/17 M: MOO3FA

Time:07:02:21 ASPHALT G:A9.0.03.00.FA

T: TOO3FA

Force Feedback Test

...Testing
1-10-2 Exit

Select:Up / Down Confirm:Start

While testing, warning message appear [ Caution!!'The steering wheel is being tested
for force feedback, put your hands away from the steering wheel ]

3.Move the cursor to [1-10-2 Exit] and press the [Start] button to return to
[ Hardware Test]

» 33 «



4.5 System Setting

In the page of [System Setting] , you can set up the system.
1.Enter [Main Menu] — [2 System Setting] , and the screen will display as below:

]
Date:2021/02/19 M: M100FA

Time: 15:34:41 ASPHALT 6:A9.1.00.00.FA

T: TOO3FA

System Setting

-2 Connection Setting
-3 Country Setting

-4 Store Setting

-5 Password Setting

-6 1/0 Adjustment

-7 Exit

Select:Up / Down Confirm:Start

2.Use the [Up] button and [Down] button to move the cursor and press the
[Start] button to the sub menu.

3.Move the cursor to [2-7 Exit] and press the [Start] button to return to
[Main Menul

Regarding the detailed descriptions of the sub menu in  [System Settingl , refer to the
following content.

> 34 <«



4.5.1 Time Setting

In the page of [Time Setting] , you can set up your local time.

Note: [Date]l , [Time] will be automatically synchronized with the server's time
when connected to the server.

1.Enter [Main Menu] — [2 System Setting] — [2-1 Time Setting] , and the

screen will display as below:
CTT

Date:2021/02/17 M: MOO3FA

Time:07:03:46 ASPHALT G:A9.0.03.00.FA

@EeATD T:T003FA

Time Setting

2021/02/17
2-1-2 Time 07:03:37
2-1-3 Timezone UTC-04:00
2-1-4  Exit

Select:Up / Down Confirm:Start

2.When the machine is not connected to the server, [Datel and [Timel can be
changed.

3.Use the [Upl button and [Down] button to move the cursor and press the
[Start] button to set Date and Time.

4. Move the cursor to [2-1-4 Exit]l and press the [Start]l button to enable Time
Setting changes.

5When [Yes] is selected, the machine will automatically restart. When [Nol is
selected, the screen will automatically direct to the page of [System Setting]

EEE

Date:2021/02/17 M: MOO3FA

Time: 07:04:09 ASPHALT G:A9.0.03.00.FA

T: TOO3FA

Time Setting

Select:Up / Down Confirm:Start

» 35 «



6.Move the cursor to [2-1-3 Timezonel and press the [Start] button to enter
[Country Setting]l page.

B |
Date: 2021/02/17 M: MOO3FA

Time: 07:04:32 yaN=1= o V-\\n p G:A9.0.03.00.FA

T: TOO3FA

Country Setting 1/3

A0
BD
BO
CA
cy
EG
GA

Exit Next Page

Select:Up / Down / Left / Right Confirm:Start

7.Use the [Upl , [Downl , [Left]l , [Right]l button to move the cursor and
press the [Start]l button to select Country.

8.If the country chosen has multiple time zone, or [Other] is selected, screen
will automatically direct to the page of [Timezone Setting]

B |
Date: 2021/02/17 M: MOO3FA

Time: 07:04:57 yaN=1= o V-\\n p G:A9.0.03.00.FA

T: TOO3FA

Timezone Setting 1/6

Exit Next Page

Select:Up / Down / Left / Right Confirm:Start

4.5.2 Connection Setting

In the page of [Connection Setting] ,you can set the group and the ID of the cabinet.
Note: To connect to the machine, please set up the same group in the settings. The
recommended ID value settings for the machine, from left to right, are: 1P, 2P, 3P, 4P.
1.Enter [Main Menu)] — [2 System Setting] — [2-2 Connection Setting] , and the
screen will display as below:

» 36 «



[T ]
Date: 2021/02 /17 M: MOO3FA
Ti

me: 07:41:02 yaN=1= o V-\\n p 6:A9.0.03.00.FA

T: TOO3FA

Connection Setting

2-22 ID
2-2-3 Exit

Select:Up / Down Confirm:Start

2.Use the [Upl button and [Down] button move the cursor and press the [Startl
button to the sub menu.

3.Choose the [2-2-1 Groupl , then press the [Start]l button to setting the group
number of the cabinet.

4.Choose the [2-2-2 ID] , then press the [Start]l button to setting the ID of the cabinet.

5.When completed, move the cursor to [2-2-3 Exit] , then press the [Start] button to
return to the page of [System Settingl

4.5.3 Country Setting

In the page of [Country Setting] , you can set your current location.
1.Enter [Main Menu] — [2 System Settings] — [2-3 Country Setting] , and the
screen will display as below:

6 = |
Date: 2021/02/17 M: MOO3FA

Time: 07:04:32 yaN=1= o V-\\n p 6:A9.0.03.00.FA

T: TOO3FA

Country Setting 1/3
A0
BD
BO
cA
oy
EG
[

Exit Next Page

Select:Up / Down / Left / Right Confirm:Start

2.Use the [Upl , [IDownl , [Left] , [Right] button move the cursor and press the
[Start] button to setting Country.

3.After your preferred setting is chosen, press the [Start] button, and return to
[System Setting] .

» 37 <«



4.5.4 Store Setting

In the page of [Store Setting] , you can set your store name.
1.Enter [Main Menu)] — [2 System Setting] — [2-4 Store Setting] , and the screen
will display as below:

A - A -

1/2/3/4|5/6/7|8[|9]|0
QW E|R|T|Y|U|I|O|P
A|S|DIF|GIH|J|K|L
Z|X|C|V|B|N|M|Back

2.Use the [Up] , [Down] , [Left] , [Right] button move the cursor and press the
[Start] button to confirm the letter you want to input.

3.When completed, move the cursor to [OK] , then press the [Start] button to return
to the page of [System Setting] .

» 38 «



4.5.5 Password Setting

In the page of [Password Setting] , you can reset your password.
1.Enter [Main Menu)] — [2 System Setting]l — [2-5 Password Setting] , and the
screen will display as below:

EEm

Date: 2021/02/17 M: MOO3FA

Time: 07:41:51 yaN=1= o V-\\n p 6:A9.0.03.00.FA

T: TOO3FA

Password Setting

Select:Up / Down Confirm:Start

2.Press the [Start] button to enter origin password.

3.Use the [Up] button and [Down] button move the cursor and press the [Start]
button to enter the selected numbers.

4 After the origin password has been entered, you can continue to enter and confirm the
new password.

5.0nce the new password has been entered and confirmed, [Password has been
changed successfully] will appear in green below.

EEE

Date: 2021 /04 /09 M: M10OFA

Time: 08:48:13 yaN=1= o V-\\n p G:A9.1.00.00.FA

T: TOO3FA

Password Setting

Select:Up / Down Confirm:Start

6.Move the cursor to [2-5-4 Exit] and press the [Start] button to return to
[ System Setting]

» 39 «



4.5.6 1/0 Adjustment

In the page of [1/O Adjustment] , you can adjust the minimum and maximum value of
the throttle, brake and steering wheel.

1.Enter [Main Menu] — [2 System Setting] — [2-6 I/0 Adjustment] , and the
screen will display as below:

Date:2021/02/17 M: MOO3FA
Time:07:45:15 yaN=1= o V-\\n p 6:A9.0.03.00.FA
T:TO03FA

1/0 Adjustment

(0.000)

(0.000)

(0.000)

Select:Up / Down Confirm:Start

2.Move the cursor to [2-6-1 Start Adjustment] , then press the [Start]

button to start
the process.

3.While adjusting, pictures and tips will appear on the screen.

[T ]
Date: 2021/02 /17 M: MOO3FA
Time:07:45:33 ASpHALT

6:A9.0.03.00.FA
T: TOO3FA

1/0 Adjustment

Throttle(Min/Max) Initial 0/100
- (0.000)

Brake(Min/max) Initial 0/100
- (0.000)

Initial 50/0/100

Steering wheel(Mid/Left/Right)
- (0.000)

Select:Up / Down Confirm:Start

4.Repeat the above step, and calibrate other values.

5.After all adjustments are made, an icon of [Adjustment completed] will pop up,
then press the [Start] button to return to [System Setting]

» 40 <«



4.6 Game Settings

In the page of [ Game Settings] , you can set up all related features of the game.
1.Enter [Main Menu] — [3 Game Settings] , and the screen will display as below:

EEm

Date: 2021/02/17 M: MOO3FA

Time: 07:46:00 yaN=1= o V-\\n p 6:A9.0.03.00.FA

T: TOO3FA

Game Settings

3-2 Volume Setting

3-3 Game Time Default
3-4 Battle Reward Setting

3-5 Flow Time Setting

3-6 Create Account For A Free Game OFF
3-7 Exit

Select:Up / Down Confirm:Start

2.Use the [Up] button and [Down] button move the cursor and press the [Start]
button to the sub menu.

3.After setup is completed, move the cursor to [3-7 Exit] , and press the [Start]
button to return to [Main Menu] .

Regarding the detailed description of the sub menu in the [Game Settings] refer
to the following content.

4.6.1 Coin Option

In the page of [Coin Option] , you can select Free play or Coin.
1.Enter [Main Menu] — [3 Game Setting] — [3-1 Coin Option] , and the screen

will display as below:
EEm

Date:2021/04/08 M: MOO3FA

Time: 19:38:05 ASPH 5 6:A9.003.00A

T: TOO3FA

Coin Option

OFF
3-1-2 Start Cost 6Coin(s)
3-1-3 Continue Cost 6Coin(s)
3-1-4 Exit

Select:Up / Down Confirm:Start

2.Move the cursor to choose the [3-1-1 Free Play] , then press the [Start] button to
start the process.
Note: When the [3-1-1 Free Play] is setto be [OFF] , the [3-1-2 Start Cost] and
the [3-1-3 Continue Cost] can be setting.
3.When the setting process is completed, move the cursor to [3-1-4 Exit] ,and press
[Start] button to return to [ Game Setting] .

> 41 <«



4.6.2 Volume Setting

In the page of [Volume Setting] , you can determine the start time of daytime and
evenings and the corresponding volume.

1.Enter [Main Menu)] — [3 Game Setting] — [3-2 Volume Setting] , and the
screen will display as below:

Date: 2021/02/17 M: MOO3FA

Time: 07:46:49 yaN=1= o V-\\n p 6:A9.0.03.00.FA

T: TOO3FA

Volume Setting

3-2-2 Evening Volume Setting
3-2-3 Exit

Select:Up / Down Confirm:Start

2.Move the cursor to choose the [Daytime(Evening) Volume Setting] , then press the
[Start] button to enter the page of [Daytime (Evening) Volume Setting] , and the
screen will display as below:

Date: 2021/02/17 M: MOO3FA

Time: 07:47:06 yaN=1= o V-\\n p 6:A9.0.03.00.FA

T: TOO3FA

ol
3-2-1-5 Music Volume
3-2-1-6 Scene Volume
3-2-1-7 Engine Volume
3-2-1-8 Vehicle Volume
3-2-1-9 Notification Volume
3-2-1-10 Exit

Select:Up / Down Confirm:Start

3.Move the cursor to choose the item, then press the [Start] button to start the

process.
4.When the setting process is completed, move the cursor to [3-2-1-10 Exit] , and
press the [Start] button to returnto [Volume Setting] .
5.In the page of [Volume Setting] , Move the cursor to [3-2-3 Exit] , and press the
[Start] button to return to [Game Setting] .

> 42 <«



4.6.3 Game Time

In the page of [Game Time] , you can determine the game time of Quick Race Mode

and Multiplayer Mode.
1.Enter [Main Menu] — [3 Game Setting] — [3-3 Game Time] , and the screen

will display as below:
HEEm

M: MOO3FA

Date:2021/02/17
7212:07:47:30 yaN=1= o V-\\n p 6:A9.0.03.00.FA

T: TOO3FA

Game Time

3-3-1 +20Sec

3-3-3 -20Sec
3-3-4 Exit

Select:Up / Down Confirm:Start

2.Move the cursor to [3-3-4 Exit] and press the [Start] button to return to
[ Game Setting]

4.6.4 Battle Reward Setting

In the page of [Battle Reward Setting] , you can turn the setting for Continuous
Battle for Championship to On/Off. The setting steps are as follows:
1.Enter [Main Menu)] — [3 Game Setting] — [3-4 Battle Reward Setting] , and

the screen will display as below:

B
Date: 2021/02/17 M: MOO3FA
Time:21:08:15 ASPHALT 6:29.003.00.5

GRTETD T:TOO3FA

Battle Reward Setting
OFF

3-4-3 Exit

Select:Up / Down Confirm:Start

2.Move the cursor to choose the [3-4 Battle Reward Setting] , then press the

[Start] button to start the process.
Note: [3-4-1 Battle Reward Setting] is setto be [ON] , the [3-4-2 Max Bonus

Game] can be setting.
3.When the setting process is completed, move the cursor to [3-4-3 Exit] ,and press

[Start] button to return to [ Game Setting] .
» 43 «



4.6.5 Flow Time Setting

In the page of [Flow Time Setting] , you can determine the duration of each process:
1.Enter [Main Menu)] — [3 Game Setting] — [3-5 Flow Time Setting] , and the
screen will display as below:

Date: 2021/02/17 M: MOO3FA

Time: 21:08:41 yaN=1= o V-\\n p 6:A9.0.03.00.FA

T: TOO3FA

Flow Time Setting

3-5-2 Allow Battle
3-5-3 Select Mode
3-5-4 Select Location
3-5-5 Select Route
3-5-6 Select Stage
3-5-7 Select Car

3-5-8 Waiting Lobby
3-5-9  Enter Your Name
3-5-10 Continue

3-5-11 Exit

Select:Up / Down Confirm:Start

2.Move the cursor to choose the item, then press the [Start] button to start the
process.

3.When the setting process is completed, move the cursor to [3-5-11 Exit] , and
press the [Start] button to return to [ Game Setting] .

4.6.6 Create Account For a Free Game

In the page of [ Create Account For A Free Game] ,You can determine if players can

play the game for free once by creating an Facebook Account.

1.Enter [Main Menu)] — [3 Game Setting] — [3-6 Create Account For A Free
Game] , and the screen will display as below:

Date: 2021/02/17 M: MOO3FA

Time:21:09:02 yaN=1= o V-\\n p 6:A9.0.03.00.FA

T: TOO3FA

Create Account For A Free Game

3-6-2 ON
3-6-3 Exit

Select:Up / Down Confirm:Start

> 44 <«



Note:When [ Create Account For A Free Game] is setto be [ON] , The chance to
play the game for free can only be used on the game after the player created an account ,
and will not be kept if not used.

2.When the setting process is completed, move the cursor to [3-6-3 Exit] , and press
the [Start] button to return to [ Game Setting] .

4.7 Income Data

In the page of [Income Data] , you can check the daily, monthly and total revenue.
1.Enter [Main Menu] — [4 Income Data] , and the screen will display as below:

B

Date: 2021/02/17 M: MOO3FA

Time:21:09:27 ASPHALT G:A9.0.03.00.FA

T: TOO3FA

Income Data

4-2 Monthly Income
4-3 Total Report
4-4  Exit

Select:Up / Down Confirm:Start

2.Use the [Up] button and [Down] button move the cursor and press the [Start]

button to the sub menu.
3.Move the cursor to [4-4 Exit]l and press the [Start] button to return to [Main

Menu] .
4. Regarding the detailed data of the sub menu in the [Income Datal , refer to the

following content.

> 45 <«



4.7.1 Daily Income

In the page of [Daily Income] , you can check the daily revenue of each cabinet.
1.Enter [Main Menu] — [4 Income Data]l — [4-1 Daily Income] ,and the screen

will display as below:

Date: 2021/02/17
114

Store
Player ID

Date  Coin(s) Total

EmE

M: MOO3FA

ASPHALT 6:AS.003.005A

T: TOO3FA

Daily Income 1/2

New  Continue Versus Freeplay Versus Service Current Current Operation Game Avg.Game

Game Game Bonus Coin(s) Service Time  Time  Time

2021/02/17
2021/02/09
2021/02/08
2021/02/05
2021/02/04
2021/01/29
2021/01/28

3
4
{7
*29
3
0
8
0

2021/01/25
2021/01/23
2021/01/22
2021/01/21

a N
SR

>

Average

02:13:11  00:00:00 00:00:00
01:03:07 00:36:47 00:36:47
18:17:54 00:00:00 00:00:00
00:18:08 00:02:04 00:01:02
00:02:53 00:00:00 00:00:00
01:31:58 00:00:00 00:00:00
07:29:38 00:41:14 00:20:37
00:00:49 00:00:00 00:00:00
00:16:44 00:11:59 00:02:23
02:09:43 00:09:44 00:04:52
00:06:18 00:00:00 00:00:00

cwBowmoowono

=

03:00:54 00:10:53 00:06:09

Select:Up / Down Exit:Start

Descriptions of each items:

Item Descriptions
Date Date of record
Coin(s) Total number of coins inserted that day
Total Game Total number of games on that day
Number of times coins were inserted to start new
New Game
games that day
) Number of times coins were inserted to continue
Continue

games that day

Versus Bonus

Total number of winner bonus games on that day

Freeplay Total number of freeplays on that day
Versus Total number of versus games on that day
Service Total number of service buttons used that day

Current Coin(s)

Actual number of coins deducted that day

Current Service

Actual number of Service deducted that day

Operation Time

The total time the machine was on that day

Game Time

Total game time of that day

Avg.Game Time

Average game time of that day Calculation formula:
Game Time/Total Game

2.Use the [Up] button and [Down] button to move the page, and press the

button to return to [Income Datal

> 46 <«

[Start]



4.7.2 Monthly Income

In the page of [Monthly Income] , you can check the monthly revenue of each cabinet.
1.Enter [Main Menu] — [4 Income Datal — [4-2 Monthly Income] ,and the screen

will display as below:

Date: 2021/02/17

oin(s) Total New Continue Versus
Game Game B

2021/02 *49 3 3
2021/01 164 20 18

Average 106 1 21

Descriptions of each items:

E@@

M: MOO3FA
6:A9.0.03.00.FA
T: TOO3FA

ASPHALT

Monthly Income1/1

Freeplay Versus Service Current Current Operation Game Avg.Game

Coinfs) Service ~Time  Time  Time
12 0 21:55:15 00:38:51 00:12:57
80 0 17:16:31 01:42:47 00:05:08

46 0 19:35:53 01:10:49 00:06:09

Select:Up / Down Exit:Start

Item Descriptions
Date Date of record
Coin(s) Total number of coins inserted that month
Total Game Total number of games on that month
Number of times coins were inserted to start new
New Game
games that month
] Number of times coins were inserted to continue
Continue

games that month

Versus Bonus

Total number of winner bonus games on that month

Freeplay Total number of freeplays on that month
Versus Total number of versus games on that month
Service Total number of service buttons used that month

Current Coin(s)

Actual number of coins deducted that month

Current Service

Actual number of Service deducted that month

Operation Time

The total time the machine was on that month

Game Time

Total game time of that month

Avg.Game Time

Average game time of that month Calculation

formula: Game Time/Total Game

2.Use the [Up] button and [Down] button to move the page, and press the [Startl

button to return to [Income Data] .

> 47 <«



4.7.3 Total Report

In the page of [Total Report] , you can check the total revenue of each cabinet.
1.Enter [Main Menu] — [4 Income Datal — [4-3 Total Report] ,and the screen will
display as below:

E@@

M: MOO3FA

ASPHALT 6:AS.003.005A

T: TOO3FA

Store
Player ID

Total Report

Coin(s)

Total Game

New Game

Continue

Versus Bonus

Freeplay

Versus

Service

Current Coin(s)

Current Service

Operation Time 39:11:46
Game Time 02:21:39
Percentage Of Idle 93%

Exit:Start

Descriptions of each items:

Item Descriptions
Coin(s) Total number of coins deducted overall
Total Game Total number of games overall
New Game Number of times coins were inserted to start new
games in total
Continue Number of times coins were inserted to continue
games in total
Versus Bonus Total number of winner bonus games overall
Freeplay Total number of freeplays overall
Versus Total number of versus games overall
Service Total number of Service overall
Current Coin(s) Actual number of coins deducted overall
Current Service Number of service buttons used in total
Operation Time The total time the machine was on overall
Game Time Total game time overall

Percentage of time the machine was sitting idle
after it was switched on Calculation formula:

Percentage Of Idle S _ S
(Operation time - Game Time)/ Operation time

x100%

2.Press the [Start] button to return to [Income Data] .

> 48 <«



4.8 System Reset

In the page of [System Reset] , you can delete the income data or set the system to .
the default setting.
1.Enter [Main Menu] — [5 System Reset] , and the screen will display as below:

B m

Date:2021/02/17 M: MOO3FA

Time:21:17:07 ASPHALT G:A9.0.03.00.FA

T: TOO3FA

System Reset

-2 Restore Default Setting
-3 Ranking Board Reset

-4 Update Progress

-5 Exit

Select:Up / Down Confirm:Start

2.Use the [Up] button and [Down] button move the cursor and press the [Start]
button to the sub menu.
3.After setup is completed, move the cursor to [5-5 Exitl , and press the [Start]

button to return to [Main Menu] .

Regarding the detailed descriptions of the sub menu in [System Reset] , refer to the

following content.

> 49 <«



4.8.1 Reset Income Data

In the page of [Reset Income Datal , you can delete the data of daily income and
monthly income.
1.Enter [Main Menu] — [5 System Reset] — [5-1 Reset Income Data] ,and the

screen will display as below:

EEm

Date: 2021/02/17 M: MOO3FA

Time:21:18:59 yaN=1= o V-\\n p 6:A9.0.03.00.FA

T: TOO3FA

Reset Income Data

5-1-2  Exit

Select:Up / Down Confirm:Start

2.Move the cursor to choose [5-1-1 Enter Password] , and press the [Start] button
to start entering the set password. Or you can select [5-1-2 Exit] to exit the page
and return to the [5 System Reset] .

3.To change, Use the [Up] button and [Down] button .Then press the [Start]
button to enter the selected numbers.

4 After the password has been entered, the following screen will be displayed:

EEm

Date: 2021/02/17 M: MOO3FA

Time:21:19:45 yaN=1= o V-\\n p 6:A9.0.03.00.FA

T: TOO3FA

Reset Income Data

Yes, restore default setting.

Select:Up / Down Confirm:Start

5.Move the cursor to [Yes, restore default setting.] , and press the [Start] button
to Reset Income Data. If Clear was successful the words [Reset Complete] will
appear in green.

Note: This function cannot delete the data of [Total Income] .

6.When [No, keep current setting.] is selected, the screen will automatically direct
to the page of [5 System Reset] .

» 50 «



4.8.2 Restore Default Setting

In the page of [Restore Default Setting] , you can set the system to the default

setting.
1.Enter [Main Menu] — [5 System Reset] — [5-2 Restore Default Setting] ,and
the screen will display as below:

EEE

Date: 2021/02/17 M: MOO3FA

Time:21:19:23 yaN=1= o V-\\n p 6:A9.0.03.00.FA

T: TOO3FA

Restore Default Setting

5-2-2 Exit

Select:Up / Down Confirm:Start

2.Move the cursor to choose [5-2-1 Enter Password] , and press the [Start] button
to start entering the set password. Or you can select [5-2-2 Exit] to exit the page
and return to the [5 System Reset] .

3.To change, Use the [Up] button and [Down] button .Then press the [Start]
button to enter the selected numbers.

4 After the password has been entered, the following screen will be displayed:

EEm

Date: 2021/02/17 M: MOO3FA

Time:21:20:11 ASPHALT 6:A9.0.03.00.FA

GRETITD T: TOO3FA

Restore Default Setting

Yes, restore default setting.

Select:Up / Down Confirm:Start

5.Move the cursor to [Yes, restore default setting.] , and press the [Start] button to
Reset Income Data. If Clear was successful the words [Reset Complete] will appear
in green.

6.When [No, keep current setting.] is selected, the screen will automatically direct to
the page of [5.System Reset] .



7.The settings below will be reset to default:
(1) System Setting: Connection Setting, Country Setting, Store Setting, Password
Setting, 1/0 Adjustment.
(2) Game Setting: Coin Option, Volume Setting, Game Time, Battle Reward
Setting,Flow Time Setting, Create Account For A Free Game.
Note: please refer to section 4.9 Game Setting Defaults for more details.

4.8.3 Ranking Board Reset

In the page of [Ranking Board Reset] , you can reset the ranking board record to the
default setting.

1.Enter [Main Menu] — [5 System Reset] — [5-3 Ranking Board Reset] ,and the
screen will display as below:

EEm

Date: 2021/02/17 M: MOO3FA

Time:21:20:30 yaN=1= o V-\\n p 6:A9.0.03.00.FA

T: TOO3FA

Ranking Board Reset

5-3-2 Exit

Select:Up / Down Confirm:Start

2.Move the cursor to choose [5-3-1 Enter Password] , and press the [Start] button
to start entering the set password. Or you can select [5-3-2 Exit] to exit the page
and return to the [5 System Reset] .

3.To change, Use the [Up] button and [Down] button .Then press the [Start]
button to enter the selected numbers.

4. After the password has been entered, the following screen will be displayed:

EEm

Date: 2021/02/17 M: MOO3FA

Time:21:20:52 yaN=1= o V-\\n p 6:A9.0.03.00.FA

T: TOO3FA

Ranking Board Reset

Yes

Select:Up / Down Confirm:Start

» 52 <«




5.Move the cursor to [Yes] , and press the [Start] button to Reset Ranking Board.

If Clear was successful the words [Reset Complete] will appear in green.

6.When [Nol] is selected, the screen will automatically direct to the page of [5

System Reset] .

Note: Only Local Ranking Board Will be reset.

4.8.4 Update Progress

1.In the page of [Update Progress] , you can check it there is an update for the

latest version. The set-up steps are as follows.

2.Enter [Main Menu] — [5 System Reset] — [5-4 Update Progress] ,and the

screen will display as below:

Date:2021/02/17

Time:21:21:12 ASpHALT

ARCADE

Update Progress

Current Version
Available Update

Exit:Start

B

M: MOO3FA
G: A9.0.03.00.FA
T:TOO3FA

A9.0.03.00.FA
None

3.Enter the page to check if you have the latest version, press the Start key to confirm

and return to the previous menu.

» 53 «



4.9 Game Setting Defaults

Name of the Setting Default Setting Available Setting

Coin Option—Free Play OFF OFF, ON

Coin Option—Start Cost 6 1,2,3...20

Coin Option—Continue Cost 6 1,2,3...20

Volume Setting—

Daytime Volume Setting—Daytime Begin 8:00 00:00~23:00(set by the hour)
Volume Setting—

Evening Volume Setting—Evening Begin 18:00 00:00~23:00(set by the hour)
Volume Setting—

Daytime/Evening Volume Setting—

Master Volume 100% 0%,10%,20%...100%
Volume Setting—

Daytime/Evening Volume Setting— 100% 0%,10%,20%...100%
Standby Volume

Volume Setting—
Daytime/Evening Volume Setting—

Menu Volume 100% 0%,10%,20%...100%

Volume Setting—
Daytime/Evening Volume Setting—

Music Volume 100% 0%,10%,20%...100%

Volume Setting—
Daytime/Evening Volume Setting—

Scene Volume 100% 0%,10%,20%...100%

Volume Setting—
Daytime/Evening Volume Setting—

Engine Volume 100% 0%,10%,20%...100%

Volume Setting—
Daytime/Evening Volume Setting—

Vehicle Volume 100% 0%,10%,20%...100%
Daytime/Evening Volume Setting—

Notification Volume 100% 0%,10%,20%...100%
Game Time Default +20 Sec, Default,-20Sec
Battle Reward Setting—

Free Play For Champion OFF OFF, ON

Battle Reward Setting—

Max Bonus Game 1 1,2,3...10, Unlimited
Flow Time Setting—

User Profile 30 1,2,3...60

Flow Time Setting—

Allow Battle 10 1,2,3...30

Flow Time Setting—

Select Mode 10 1,2,3...30

Flow Time Setting—

Select Location 10 1,2,3...30

Flow Time Setting—

Select Route 10 1,2,3...30

Flow Time Setting—

Select Stage 10 1,2,3...30

Flow Time Setting—

Select Car 20 1,2,3...30

Flow Time Setting—

Waiting Lobby 10 1,2,3...30

Flow Time Setting—

Enter Your Name 30 1,2,3...30

Flow Time Setting—

Continue 10 1,2,3...30

Create Account For A Free Game OFF OFF, ON

Password Setting 0000 0000~9999

> 54 <«




5. Maintenance and Service

5.1 Maintenance and service

Even though the machine works normally for a long time, the fault will occur. Therefore,
please perform routine check and maintenance concerning the following to ensure a
long-term use.

m External Inspection
/

Stick “Warning” stickers correctly, keep it legible.
Firmly tighten the bolt for each adjuster.

Tighten screws for speaker assembly.

Tighten the signboard firmly.

Check if the screws fixing the parts loose.
Check if the connectors loose or missing.

m Operation Inspection (With power on)
/

m Sound is normally emitted from the speakers or not.

m Fluorescent lamps and LED and button lamps light up or not
m Coin acceptor works properly or not.

m Lifting and falling devices work properly or not.

B YZ sensor works properly or not.
After completing all the checks, operate the game again and check the above
items with full care!

m Servicing (conducted by a technician only)
/

B Cut off the main power supply to avoid injury or electric shock when performing
maintenance.

B Please contact our service center when performing any work that is not specified in this
Manual, and follow the instruction provided by the service center.

B For consumables and spare parts (including screws), please use products specified by
Wahlap Technology.

Bl Even though the main power is cut off, there is still high temperature and high pressure
in the power board and the monitor. The person will be burnt or get an electric shock if
he touches such parts. Please pay full attention to avoid contact.

B Be sure to cut off the main power when you alter a spare part or unplug a connector.

» 55 «



5.2 Part Replacement

5.2.1 Replacement and repair of the seat base light bar
Light bar

Seat light bar cover

1. Remove the screws, and remove the light bar cover of seat (pay attention
to the wire connection);
2. Remove the lamp strip and replace it, and install it back in reverse order.

5.2.2 Replacement and repair of nitrogen cylinder light bars

,.\
R\

Light bar assembly

Light bar

Nitrogen cylinders

1. Remove the screws in turn to remove the nitrogen cylinder and the light bar
assembly (note the wire connections).

2. Remove the lamp strip and replace it, and install it back in reverse order.

> 56 «



5.2.3 Replacement and repair of light control boards, digital
versions of vibrating amplifiers and transformers

Lighting control boards protective cover of circuit board

Seat maintenance cover Vibration amplifier digital version Transformer

1. Remove the screws, and open the seat maintenance cover with key;
2. Remove the screws, and remove the protective cover of circuit board;

3. Remove the screws, replace the lighting control panel (pay attention to the wire
connection), and install in reverse order(digital version of vibration power amplifier,

transformer replacement is similar).

» 57 «



9.2.4 Exhaust LED light panel replacement and repair

Seat maintenance cover

1. Remove the screws, and open the seat maintenance cover with key;

2. Remove nuts and the mounting plates for light panel in turn (pay attention to
wire connection);
3. Remove the screws, replace the light panel, and install it in reverse order.

» 58 «



5.2.5 Power box replacement and repair

Power box

Power box component

S

Power supply assembly

Rear maintenance door

1. Remove the screws of rear maintenance door, and open the rear maintenance

door with the key;
2. Remove the screws, and remove power box assembly (pay attention to the wire

connection);
3. Remove the screws fixing the power box, and remove the power box for

replacement or repair;
4. Assemble in reverse order.

» 59 <«



5.2.6 Coin Box replacement and repair

|™coin door

coin box

1. Open the coin door with the key;
2. Remove the screws fixing the coin slot, and remove the coin slot (pay attention to

the wire connection);
3 After replacing or repairing the coin slot, install it in reverse order.

5.2.7 Counters and keys replacement and repair

coin door

setting panel

1. Open the coin door with the key;

2. Remove the nut fixing the setting panel group, and remove the setting panel (pay
attention to the wire connection);

3. Replace the counter and button;

4.Assemble in reverse order.

» 60 «



5.2.8 Replacement and repair of light bars on both sides
of the console

The mounting plate
for light bar

Light bar

Decoration panel

1. Remove the screws, and remove the decoration plate;

2. Remove the nuts fixing the mounting plate for light bar, and remove the mounting
plate for light bar (pay attention to the wire connection);
3. Remove the light bar for replacement, and install it in reverse order (same for the

opposite side).

> 61 <«



5.2.9 Camera replacement and repair

Maintenance door

1. Remove the screws, and remove the maintenance door;
2. Remove the screws fixing the camera, and repair or replace the camera (pay

attention to the wire connection);
3. Assemble in reverse order.

> 62 <«



5.2.10 Replacement and repair of switch buttons, keypad
light panels and Pushbuttons

Acrylic on the left side

Pushbuttons

Acrylic on the right

Light plate for button

a. Replace switch button

1. Remove the screw fixing the acrylic at left, and remove the acrylic at left (pay
attention to the wire connection);

2. Remove the screws fixing the switch button, and replace the switch button (pay
attention to the wire connection);

3.Assemble in reverse order.

b. Replace the button

1. Remove the screw fixing the acrylic at right, and remove the acrylic at right (pay
attention to the wire connection);
2. Replace the buttons, and install them in reverse order.

c. Replace light board of button

1. Remove the screw fixing the acrylic at right, and remove the acrylic at right (pay

attention to the wire connection);
2. Remove the screws fixing the button light panel, and replace the button light panel;

3. Assemble in reverse order.

> 63 «



5.2.11 Light box light bar replacement and repair

light cover

Light box assembly light bar

1. Remove the screws fixing the light cover, and remove light cover;
2. Remove the lamp strip and replace it, and install it back in reverse order.

> 64 <«



6. Assembly

6.1 Assembly tree diagram

A9-0000000 General assembly
of machine A9

| | A9-0100000 Screen wooden

box assembly

h9—0101000 Wooden box at screen base

A9-0200000 Screen frame
assembly

A9-0300000 Seat assembly

—| A9-0102000 Power box assembly

—| A9-0103000 Rear maintenance door assembly

—| A9-0104000 Console frame assembly

—| A9-0105000 Motor assembly

—| A9-0106000 Blower assembly

—| A9-0107000 Main machine assembly

_| A9-0108000 10 control assembly

—| A9-0109000 Woofer assembly

—| A9-0110000 Speaker box assembly

—| A9-0111000 Coin door assembly

—| A9-0112000 Console assembly

—| A9-0113000 Steering wheel assembly

—| A9-0114000 Power supply assembly

—| A9-0115000 4.1 Power amplifier assembly

—| A9-0116000 Transformer assembly

—| A9-0117000 Single-phase transformer assembly

IA9—0301000 Seat wooden box assembly

A9-0400000 Light box assembly

—| A9-0302000 Electronic element assembly

—| A9-0303000 Exhaust pipe assembly 1

—| A9-0304000 Exhaust pipe assembly 2

—| A9-0305000 Acrylic assembly for decoration of seat

—| A9-0306000 Seat maintenance cover assembly

A9-0500000 Seat slide-rail
assembly

IA9—0401000 Light box & light bar assembly

—| A9-0402000 Camera assembly

—| A9-0403000 Acrylic assembly for model of light box

—| A9-0404000 Acrylic assembly for decoration of light box |

[A9-0501000 Seat slide-rail assembly

—| A9-0502000 Seat assembly

—| A9-0503000 Light bar holder assembly of cylinder |

—| A9-0504000 Hydrogen cylinder

> 65 <«

A9-0107000A A9 main
machine




6.2 General assembly of machine A9 (A9-0000000)

6 (22T

26\ 25V 15

1617V 18
12 N\12 /12

8
2

1011V 12

11

1
1316 V17

1

> 66 <«



26 plain washers @8 922*2.0 (Black) 6

25 spring washer M8 (Black> 6

24 Nylon Wah WS7-1 6 |1.4.D0C102210
23 Transistor gasket TW-109 6 |[1.4.DC102220
22 hex socket cap screws M4*12 (Black) 12

21 Self-Locking Nuts M8 (Galvanization) 4

20 Hexagon triple combination 6*16*12*1.2(Black) 8

19 Hexagon triple combination 8*16*16*1.5(Black) 6

18 external hex socket screw M6*40 (Black) 16

17 spring washer M6 (Black) 16

16 plain washers P6*P20*2.0 (Black) 16

15 external hex socket screw M8*50 (Black) 6

14 Hexagon triple combination 6*20*12*1.2(Black) 6

13 cross the big flat head screw M4*12 (Black) 3

12 hex socket cap screws M6*30 (Black) 11

11 |A9-0000A06 Seat wooden box front trim panel SPCC-1.5T 1 |1.1.1G39C00060
10 |A9-0000A05 Seat wooden box mounting plate SPCC-1.5T 1 |1.1.1G39C00050
9 |A9-0000A04 Screen maintenance cover SPCC-1.2T 1 |1.1.1G39C00040
8 |A9-0000A03 seat connecting plate SPCC-3.0T 2 |1.1.1G39C00030
7 |A9-0000A02 Maintenance cover for screen frame SPCC-1.2T 2 [1.1.1G39C00020
6 |A9-0000A01 Screen frame bracket 1 |1.1.1G39C00010
5 |A9-0500000 Seat slide-rail assembly 1

4 |A9-0400000 Light box assembly 1

3 |A9-0300000 Seat assembly 1

2 |A9-0200000 Screen frame assembly 1

1 [A9-0100000 Seat wooden box assembly 1 [1.2.1G39C00010

No. Draw No. Name Material/Spec. Qty. Product Code

> 67 <




Ly =)
»4 Y/
I —

& NI

6.3 Screen wooden box assembly (A9-0100000)

> 68 <«



> 69 <«



XD

i

AL/

NPNPNY.
16 |A9-0111000 Coin door assembly 1
15 |A9-0100A06 Single coin door mounting frame 1 |1.1.G39C00120
14 |A9-0104000 Console frame assembly 1
13 [A9-0100A10 Board limit sheet metal SPCC-1.5T 2 |1.1.1G39C00160
12 |A9-0100A03 Main engine limit sheet metal 2 SPCC-1.5T 1 |1.1.1G39C00090
11 |A9-0100A02 Main engine limit sheet metal 1 SPCC-1.5T 1 |1.1.1G39C00080
10 [A9-0109000 Woofer assembly 1
9 |A9-0107000 Main machine assembly 1
8 |A9-0114000 Power supply assembly 1
7 |A9-0115000 4.1 Power amplifier assembly 1
6 |A9-0103000 Rear maintenance door assembly 1
5 |A9-0116000 Transformer assembly 1
4 |A9-0108000 10 control assembly 1
3 |A9-0117000 Single-phase transformer assembly 1
2 |A9-0102000 Power box assembly 1
1 |A9-0101000 Screen base wooden box 1 [1.2.G39C00010
No. Draw No. Name Material/Spec. Qty. Product Code
» 70 «




52 plain washers $®12*923*2.0 (Black) 1

51 spring washer M12 (Black) 1

50 hexagon nut M12 (Black) 1

49 hex socket cap screws M6*20 (Black) 6

48 hex socket cap screws M4*20 (chrome) 1

47 hex socket cap screws M4*16 (chrome) 32

46 cross the big flat head screw M4*12 (Black) 20

45 cross the big flat head screw M4*30 (Black) 10

44 hex socket cap screws M4*30 (Black) 10

43 hex socket cap screws M4*16 (Black) 26

42 cross the big flat head screw M4*16 (Black) 33

41 cross the big flat head screw M4*20 (Black) 4

40 Hexagon triple combination 8*20*16*1.5(Black) 6

39 hex socket cap screws M4*40 (chrome) 4

38 hex head cap screw M4 (Colour) 5

37 cross recessed cheese head screws |M4*70 (chrome) 4

36 fan cover 120*120 2 [1.4.FS300020

35 fan with bearing 120*120/AC110V 1 |1.4.FS200042

34 E(')";‘:S fasteners(Black - for wooden \p. o\ _for wooden boxes | 4 |1.8.AA000040

33 |A9-0100A07 Control desk maintenance door 1 [1.1.G39C00130

32 |A9-0100A09 Anti-skid plate pressing Wire drawingSUS304-1.2T | 2 |1.1.IG39C00150

31 |A9-0100A08 Anti slide :ﬁ::{sned aluminium 1 [1.1.1639C00140

30 |A9-0100A01 Wire inserting orifice plate SPCC-1.2T 1 [1.1.G39C00070

29 |A9DX-P0014 Steering wheel acrylic PMMA-3.0T 1 |1.7.1G39A00250

28 |A9DX-0300C01 steering wheel decorate plastic ABS 1 [1.8.1G39A00020

27 |A9-0113000 Steering wheel assembly 1

26 |A9-0112000 Console assembly 1

25 |A9-0105000 Motor assembly 1

24 |A9-0110000 Speaker box assembly 2

23 |A9-0106000 Blower assembly 1

22 |A9-0100A11 Steering wheel right support plate SPCC-2.0T 1 |1.1.1G39C00630

21 |A9-0100A12 Steering wheel left support plate SPCC-2.0T 1 |1.1.1G39C00640

20 |A9-0100A04 Flared small mesh version 1 [1.1.1G39C00100

19 [A9-0100A05 Flared large mesh version 1 [1.1.G39C00110

18 |A9-0100B01 Alignment repair door MDF-15.0T 1 |1.2.1G39C00100

17 Vertical induction foot pedal (LT) 1 |2.1.AA03A080

No. Draw No. Name Material/Spec. Qty. Product Code
> 71 <




6.3.1 Wooden box at screen base (A9-0101000)

25 spring washer M8 (Black) 4
24 plain washers ©8*922*2.0 (Black) 4
23 socket head cap screws M8*30 (Black) 4
22 cross the big flat head screw M4*12 (Black) 24
21 cross the big flat head screw M4*16 (Black) 14
20 hex socket cap screws M4*20 (Black) 15
19 plain washers @6*p12*2.0 (Black) 36
18 spring washer M6 (Black) 36
17 external hex socket screw M6*30 (Black) 36
16 cross the big flat head self-drilling screw|M4*12 (Black) 40
15 hexagon nut M16 (Colour) 4
14 anchor bolt M16*Y100 (Colour) 4
13 Movable caster ;‘;g;""h"’w center of gravity| - 5 1 4.41302520
2.5 inch heavy movable caster fixing
12 |WAH-0000A05 iron SPCC-2.0T 5 |1.1.AA09000060
11 [WAH-0000A06 Anchor screw fixing iron SPCC-2.0T 4 |1.1.AA09000010
10 |WAH-0000A04 2.5 "light movable caster fixed SPCC-2.0T 4 [1.1.AA09000050
iron/Anchor screw fixing iron 2
Screen Wooden Case Reinforced
9 |A9-0101A02 Board Gold 9 SPCC-1.5T 1
Screen Wooden Case Reinforced
8 |A9-0101A08 Board Gold 6 SPCC-1.5T 1
7 |A9-0101A07 Screen wooden box mounting plate SPCC-2.0T 2
6 |A9-0101A05 Screen Wooden Case Reinforced SPCC-1.5T 2
Board Gold 3
5 |A9-0101A06 Screen Wooden Case Reinforced SPCC-1.5T 2
Board Gold 4
4 |p9-0101204 Screen Wooden Case Reinforced SPCC-1.5T 2
Board Gold 2
3 |A9-0101A03 Screen Wooden Case Reinforced SPCC-1.5T 1
Board Gold 1
2 |A9-0101A11 Support frame connection sheet metal [SPCC-2.0T 1
1 |A9-0101B01 Screen wooden boxes MDF-15.0T 1
No. Draw No. Name Material/Spec. Qty. Product Code

> 72 <«



6.3.2 Power box assembly (A9-0102000)

cross recessed fillister
4 head three-combination M4*8 (Black) 4
screw
3 filter with switch YB11C1-10A-Q 1 (1.4.LB100090
2 |A9-0102A02 Wire cover SPCC-1.0T 1 ]1.1.1G39C00180
A9-0102A01 power supply SPCC-1.2T 1 |1.1.1G39C00170
NO. Draw No. Name Material/Spec. Qty Product Code

» 73 «




6.3.3 Rear maintenance door assembly (A9-0103000)

7 hex head cap screw M4 (Colour) 4
5 cross recessed cheese M4*70 (chrome) 4
head screws

5 fan cover 120*120 2 [1.4.FS300020

4 fan with bearing 120*120/AC110V 1 |1.4.FS200042

3 locking plate Long curved piece 1 [1.4.8J120017

2 Lingzhi door lock (28mm) [1810K 1 [1.4.8J120012

1 [A9-0103B01 Repair the back door MDF-15.0T 1 [1.2.1G39C00020

NO. Draw No. Name Material/Spec. Qty. Product Code

> 74 <«



6.3.4 Console frame assembly (A9-0104000)

2
2
7 hex socket cap screws M4*12 (Black) 8
6 hex head cap screw M4 (Colour) 4
5 5050 strip light DC12V RGB60 lamp L=200mm | 2 |1.4.ZM9E0015
4 |A9-P0005 'ggzr‘fj"”“'e decorative |y a5 0T 1 [1.7.1639c00090
3 |A9-P0004 bR(')i"r‘; console decorative | oy i 5 o7 1 [1.7.1G39C00080
2 |A9-0104A02 :]‘:t‘;rl"' lamp strip sheet |\ sp00 4 o1 2 [1.1.1639C00200
1 [A9:0104201  |Control desk frame 1 [1.1.1639c00190
NO. Draw No. Name Material/Spec. Qty. Product Code

» 75 «




6.3.5 Motor assembly (A9-0105000)

cross recessed fillister

17 head three-combination M3*8 (Black) 4
screw
cross recessed fillister
16 head three-combination M4*12 (Black) 2
screw
15 Hexagon triple combination |8*16*16*1.5(Black) 4
14 headless hex socket screw [M5*6 (Black) 3
13 Hexagon triple combination [8*20*16*1.5(Black) 3
Kermit, VR magnet mount +
non-contact angle senson -
12 magnet, electromagnetic VR 1
assy ) ;
outer cover + induction plate
Kermit, VR magnet mount +
non-contact angle senson .
1 magnet, electromagnetic VR 1
assy ) ;
outer cover + induction plate
10 |HXK-0113A02 glc:g‘t'omaer mounted 1gpec g 5T 1 [1.1.1619A00410
9 |SD4-0800a01 |ASSEmbly welding of 1 [1.1.1604C00350
steering wheel sleeve
8 [SR1-0501A05 |Swing axle pads Youlijiao 2 11.1.WA10A00260
7 [SR1-0501A04 |motor swing axle 45 1 [1.1.WA10A00250
6 |SR1-0501A03 |Swing axle key 45 1 [1.1.WA10A00240
5 |SR1-0501A02 |motor shaft case 45 1 [1.1.WA10A00230
4 bearing PF205 1 |1.4.ZC001010
3 dc motors 112ZY100-40 1 |1.4.MD100022
2 |A9DX-0302A01 (steeing wheel brace 1 [1.1.IG39A00410
1 |A9DX-0302A02 |motor mounted plate SPCC-3.0T 1 [1.1.1G39A00420
NO Draw No. Name Material/Spec. Qty. Product Code

» 76 <«




6.3.6 Blower assembly (A9-0106000)

N

\

cross the big flat head

10 screw M4*12 (Black) 8
9 cross the big flat head MA*40 (Black) 2
screw
8 hex head cap screw M4 (Colour) 4
7 blower KD1297PNB1 1 |1.4.FS1A0030
6 |A9-0106A06 Blower support plate 2 SPCC-1.5T 1 [1.1.1G39C00260
5 |A9-0106A05 Blower support plate 1 SPCC-1.5T 1 [1.1.1G39C00250
4 |A9-0106A04 Blower sheet metal 1 [1.1.1G39C00240
3 |A9-0106A03 Console support plate 2 SPCC-1.5T 1 [1.1.1G39C00230
2 |A9-0106A02 Console support plate 1 SPCC-1.5T 1 [1.1.1G39C00220
1 |A9-0106A01 Console support plate 3 SPCC-1.5T 1 11.1.1G39C00210
NO Draw No. Name Material/Spec. Qty. Product Code

» 77 <




6.3.7 Main machine assembly (A9-0107000)

cross the big flat head

4 M4*12 (Black) 4
screw
3 plain washers P4*916*1.0 (Black) 4
2 |A9-0107000A A9 main machine 1 [2.1.1G39C010#
1 |Ag-0107801  |™@in PC set mounted MDF-12.0T 1 [1.2.1639C00030
wooden plate
NO. Draw No. Name Material/Spec. Qty. Product Code

» 78 «




6.3.7.1 A9 main machine (A9-0107000A)

cross recessed fillister
11 head three-combination M3*8 (chrome) 12
screw
. GTX 1650 OC 4G
10 [0991-50000257 |graphics card REV1.0(RoHS) 1 |1.3.1G39A00070#
12CF1-1CM001-31R,RS232
9 [1134-50005000 |Expansion baffle 9Pin 1 [1.3.1IG39A00170#
one Port+Stencil (with wire)
SENTINEL HARDWARE KEY_
8 [0991-50000143 |dongle FKEY(ROHS) 1 |1.3.1G39A00120#
7 [0995-50000016 |hard disc SSD_64GB(MLC)(RoHS) 1 |1.3.1G39A00080#
6 [5651-00000206 |M23 protection plate NZ-#-0(RoHS) 1 |1.3.1G39A00130#
. SDRAM MODULE 8G DDR4-
5 10583-00000035 |Memory Sticks 2400(RoHS) 2 |1.3.IG39A00110#
TAISOL, heat sink (94*121*45
4 10991-50000236 [Fan assembly .4mm ) + fan (3800RPM+/- 1 |1.3.1G39A00100#
10%)+Parts
Intel,3M Cache,
3 [0552-20000029 |CPU 3.9GHz FCLGA14C 1 |1.3.1G39A00090#
GIGABYTE,BIOS(Compatible
F21f ZG) ,with Enhanced ESD
2 10991-50000250 [mother board Foam File Board(12AI0-D4A385- 1 |1.3.1G39A00060#
14R)
1 |VS-0000000 V3000 host housing 1 12.1.AA030070
NO. Draw No. Name Material/Spec. Qty. Product Code

» 79 <«




6.3.8 10 control assembly (A9-0108000)

6 cross the big flat head self- M3*12 (chrome) 8
drilling screw
cross recessed fillister
5 head three-combination M3*8 (chrome) 8
screw
4 I-holder M3mm 8 [1.9.LX103010
3 control motor board LQ-A-D_Cement Resistor 1 |1.3.1639A00030#
(RoHS)
2 I/O board pcb OL-#-0(Trial Production)(RoHS) | 1 |1.3.1G39C00010#
1 |A9-0108B01 IO control board MDF-12.0T 1 |]1.2.1G39C00040
NO. Draw No. Name Material/Spec. Qty. Product Code

» 80 «




6.3.9 Woofer assembly(A9-0109000)

20mm thick*160mm
6 sponge wide*400mm long (Density:35) T |1-9-HM030020
5 cross the big flat head MA*16 (Black) 4
screw
4 cross the big flat head MA*20 (Black) 4
screw
3 woofer Kermit HIT-800W 4Q/60W (with |4 14 4 ys604010
anti-magnetic cover)

2 |A9-0100001 32?: speaker mounting \gpc g 57 2 |1.1.1630C00270
1 [A9-0109B01 Bass speaker 1 [1.2.1G39C00050
NO. Draw No. Name Material/Spec. Qty. Product Code

> 81 <



6.3.10 Speaker box assembly (A9-0110000)

cross the big flat head

3 M4*12 (Black) 2
screw
" 4" 4Q 25W (JK-BX-
2 loudspeaker 4 96HW) 1 (1.4.YSD00010
1 |A9-0110A01 Horn box mounting plate  |[SPCC-1.5T 1 [1.1.1G39C00280
NO. Draw No. Name Material/Spec. Qty. Product Code

» 82 «




6.3.11 Coin door assembly (A9-0111000)

8 hex head cap screw M4 (Colour) 2

7 round push button Sanwa Red SDP-103C-22RB 2 |1.4.AJ500012#

6 counter DC 12v 1 11.4.JS100020

5 volume vr components VR-B10KQ 1 (1.4.VR160010

4 potentiometer knob 213mm 1 (1.4VR201310

3 [A9-0111A01 Set panel SPCC-1.2T 1 11.1.1G39C00290

2 electronic coin TW-800III 1 |1.4.TB100050

1 |TYM-0000000 |single coin door frame 1 [2.1.AA030012
NO Draw No. Name Material/Spec. Qty. Product Code

» 83 «




6.3.12 Console assembly (A9-0112000)

21 cross the big flat head screw M4*8 (Black) 4
20 crosslreclessed fillister head three- M4*8 (Black) 6
combination screw
19 Zirz\flzn socket countersunk head M4*12 (chrome) 12
18 hex socket cap screws M4*12 (chrome) 6
17 hex head cap screw M4 (Colour) 24
16 |A9DX-0307A05 Tuyere network SPCC-1.0T 1 |1.1.1G39A00530
15 5050 strip light Eil)i:/ n‘WNhite light60lamp | 5 |4 4 ZvEE1062
14 |A9DX-0307A06 Fixing frame for control lamp strip SECC-1.2T 2 [1.1.IG39A00540
13 apachor ';e,égat‘:izg‘otgrhtég‘;" AMP |1 G-BL-BK-H-CW-D 1 |1.4.A1350020
12 [A9DX-P0006 Control panel right acrylic PMMA-5.0T 1 [1.7.G39A00170
1 led lamp board for button GK-514-011 1 |1.4.1C901860
10 |A9DX-0307A02 Left console grille 1 |1.1.1G39A00500
9 |A9DX-0307A04 Control desk air outlet sheet metal SPCC-1.2T 1 |1.1.1G39A00520
8 |A9DX-P0008 Control desk instrument decoration PMMA-3.0T 1 |1.7.1G39A00190
7 |A9DX-0307A01 Right console grille 1 |1.1.1G39A00490
6 |SD5-0110E01 Direction key cushion EVAfoam-3.0T 1 [1.9.HM060370
5 (film) switch button MCC-2492 1 |1.4.AIN01022
4 |A9DX-P0005 Control panel left acrylic PMMA-5.0T 1 |1.7.1G39A00160
3 |A9-0112A01 Maintenance cover of console SPCC-1.2T 1 [1.1.1G39C00300
2 |A9-P0006 Acrylic force on top of console PMMA-3.0T 1 [1.7.G39C00100
1 |A9-0112C01 Plastic control desk Black ABS laminate 1 [1.8.G39C00010
No. Draw No. Name Material/Spec. Qty. Product Code
> 84 <




6.3.13 Steering wheel assembly (A9-0113000)

8 socket head cap screws  |M4*12 (chrome) 4
cross recessed fillister
7 head three-combination M4*12 (chrome) 3
screw
12V white triple light (T103W-
6 led lamp for button 12V-SMD) 2 |1.4.AJA01040
5 micro switch D3V-01-1C3 2 |1.4.SW103011
4 Round illuminated button |y o 1\ A ES-1CR-2CW-B15 | 2 [1.4.AJ103016
(with lamp holder)
3 |SD3-11-00-03 |steering wheel upper cover [ABS (Black) T=2.5 1 [1.8.1G04A030
2 |SD3-11-00-02 |steering wheel lower cover |ABS (Black) T=2.5 1 [1.8.1G04A020
1 |SD4-1000A01 steering wheel 1 |1.1.1G04C00370
NO. Draw No. Name Material/Spec. Qty. Product Code

» 85 «




6.3.14 Power supply assembly (A9-0114000)

cross recessed fillister

5 head three-combination M3*8 (chrome) 8
screw

4 power supply LRS-100-12 1 |1.4.DY170120

3 power supply LRS-200-12 1 |1.4.DY170100

2 [AsT-0101A10 |-ond fixing plate at the SECC-1.2T 2 |1.1.AN17A00310
bottom of power box

1 |A9-0114B01 Power supply template MDF-12.0T 1 [1.2.1G39C00060

NO. Draw No. Name Material/Spec. Qty Product Code

» 86 «




6.3.15 4.1 Power amplifier assembly (A9-0115000)

AN
AN\N

AN

0

RN\

\

; > SUMWMIBR

£

cross the big flat head

3 screw M4*12 (Black) 4

2 4.1 amplifier JK-OP-03 1 [1.4.GF100022

1 [A9-0115B01 4.1 power amplifier board |MDF-12.0T 1 [1.2.1G39C00070
NO Draw No. Name Material/Spec. Qty. Product Code

» 87 «



6.3.16 Transformer assembly (A9-0116000)

cross the big flat head

3 MA*12 (Black) 4
screw

2 transformer 220V/110V 70V-10V/3A 1 [1.4.BY103030

1 |ag-0116a01 | Trensformerinstaliation |qe oo g 57 1 |1.1.1639c00310
sheet metal

NO. Draw No. Name Material/Spec. Qty. Product Code

» 88 «




6.3.17 Single-phase transformer assembly (A9-0117000)

4 plain washers ®4*P16*1.0 (Black) 4

3 cross the big flat head MA*16 (Black) 4
screw

2 Single-phase control E-133*100(H50 0.5MM) 1 |1.4.8Y305040
transformer

1 |p9-0117a01  |Sindle-phase transformer e 4 57 1 [1.1.1G39C00320
installation sheet metal

NO. Draw No. Name Material/Spec. Qty. Product Code

» 89 «



6.4 Screen frame assembly (A9-0200000)

)

L
e

I

//’
h/!V?

10 hex head cap screw M4 (Colour) 8
9 hex socket cap screws M4*12 (Black) 12
8 Hexagon triple combination 6*20*12*1.2(Black) 6
7 Transistor gasket TW-109 6 [1.4.DC102220
6 Nylon Wah WS7-1 6 |1.4.DC102210
5 |A9-0200C01 screen glass Glass-5.0T 1 |1.8.1G39C00020
4 |A9-0200A03 Glass pressed sheets SPCC-1.2T 4 1.1.1G39C00650
3 |A9-0200A02 Upper cover of screen frame 1 |1.1.1G39C00340
2 Liquid crystal display 43inch 1 [1.4.X8405820
1 |A9-0200A01 Screen frame seat SPCC-1.5T 1 [1.1.G39C00330
No. Draw No. Name Material/Spec. Qty. Product Code
» 90 «




6.5 Seat assembly (A9-0300000)

23 Hexagon triple combination |6*25*12*1.2(Black) 4
22 hex socket cap screws M4*16 (chrome) 10
21 hex socket cap screws M4*20 (chrome) 6
20 cross the big flat head M4*16 (Black) 16
screw
19 butterfly screws M4*20 (chrome) 4
18 cross the big flat head M4*12 (Black) 16
screw
17 cross recessed cheese M4*50 (chrome) 4
head screws
16 fan cover 120*120 1 |1.4.FS300020
15 fan with bearing 120*120/AC110V 1 [1.4.FS200042
14 |A9-0300A05 Fan cover Stencil-1.0T 1 {1.1.1G39C00390
13 |A9-0300C02 Exhaust pipe cover 2 ABS 1 [1.8.1G39C00040
12 |A9-0300D01 Gasket PMMA-3.0T 10 |1.7.1G39C00010
11 |A9-0300C01 Exhaust pipe cover 1 ABS 1 [1.8.1G39C00030
10 [A9-0300A04 Outer cover support plate  |[SPCC-1.5T 4 11.1.1G39C00380
9 |A9-0306000 Seat maintenance cover 1
assembly
8 |A9-0305000 Acrylic 'assem bly for 1
decoration of seat
7 |A9-0300A01 Seat base hinge 1 [1.1.1G39C00350
6 [ro-0s00a03 | Se coversupportsheet lgpi g 5 1 [1.11639C00370
5 |A9-0300A02 ;Z‘:;ﬁ"’e’ supportsheet  \spoc 57 1 [1.1.1G39C00360
4 |A9-0304000 Exhaust pipe assembly 2 1
3 |A9-0303000 Exhaust pipe assembly 1 1
2 |A9-0302000 Electronic element 1
assembly
1 |A9-0301000 Seat wooden components 1 |1.2.1G39C00080
NO. Draw No. Name Material/Spec. Qty. Product Code

>

91 «




6.5.1 Seat wooden box assembly (A9-0301000)

16 anchor bolt M16*Y100 (Colour) 4
2.5 "light movable caster
15 |WAH-0000A04 |(fixed iron/Anchor screw SPCC-2.0T 4 11.1.AA09000050
fixing iron 2
14 |WAH-0000A06 |Anchor screw fixing iron SPCC-2.0T 4 11.1.AA09000010
13 Movable caster 2.5 inch low center of gravity type| 4 |1.4.JL302520
12 [WAH-0000a05 |22 Inch heavy movable g 5 oy 4 [1.1.AA09000060
caster fixing iron
11 hexagon nut M16 (Colour) 4
10 cr9§s the big flat head self- MA*12 (Black) 3
drilling screw
9 external hex socket screw [M6*30 (Black) 32
8 plain washers ©6*912*2.0 (Black) 32
7 spring washer M6 (Black) 32
6 cross the big flat head M4*16 (Black) 10
screw
5 cross the big flat head M4*20 (Black) 3
screw
Seat base wooden box
4 |A9-0301A03 reinforced with sheet metal [SPCC-1.5T 1
2
Seat base wooden box
3 |A9-0301A02 reinforced with sheet metal |[SPCC-1.5T 1
1
Seat base wooden box
2 |A9-0301A01 reinforced with sheet metal [SPCC-1.5T 1
3
1 |A9-0301B01 Seat crates 1
NO. Draw No. Name Material/Spec. Qty. Product Code

>

92 «




6.5.2 Electronic element assembly (A9-0302000)

9 cr9§s the big flat head self- M3*12 (chrome) 8
drilling screw
cross recessed fillister
8 head three-combination M3*8 (chrome) 8
screw
7 cross the big flat head MA*12 (Black) 4
screw
6 I-holder M3mm 8 [1.9.L.X103010
5 lamp control board MU-#-0(RoHS) 1 [1.3.1G39A00040#
200W AC220/110V 16V-
4 transformer OV-16Y 1 |1.4.BY202050
3 Digital version of vibration | op_gg 1 [1.4.1C901801
power amplifier
2 |A9-0302D01 S;:j’e‘ft board protective |pyc g 57 1 [1.7.1639C00020
1 |A9-0302801 ng(}io” horn transformer |\ e 15 o1 1 |1.2.1639c00090
NO. Draw No. Name Material/Spec. Qty. Product Code

> 93 «




6.5.3 Exhaust pipe assembly 1 (A9-0303000)

10 hex socket cap screws M4*12 (chrome) 6
9 hex head cap screw M4 (Colour) 14
crosslreclessed fillister head three- M4*12 (chrome) 4
combination screw
7 :
6 exhaust pipe 2 |1.4.JG09C010
5 [HXK-0204D01 exhaust pipe decorative acryl foggy whitePMMA-3.0T 2 [1.7.IG19A00050
4 3X1W (LED lamp) DC12V blue 2 [1.4.Z2M9G0010
3 |A9-0303A03 LED mounting board SECC-1.5T 2 |1.1.1G39C00420
2 |A9-0303A02 Exhaust pipe mounting seat 1 SECC-1.5T 2 |1.1.1G39C00410
1 |A9-0303A01 Exhaust pipe mounting base 1 SECC-1.5T 1 [1.1.G39C00400
No. Draw No. Name Material/Spec. Qty. Product Code
> 94 <«




6.5.4 Exhaust pipe assembly 2 (A9-0304000)

10 crosslreclessed fillister head three- M3*8 (chrome) 4
combination screw
; e e N
8 hex socket cap screws M4*12 (chrome) 6
7 hex head cap screw M4 (Colour) 14
6 3X1W (LED lamp) DC12V blue 2 |1.4.2M9G0010
5 |HXK-0204D01 exhaust pipe decorative acryl foggy whitePMMA-3.0T 2 [1.7.IG19A00050
4 exhaust pipe 2 |1.4.JG09C010
3 |A9-0303A03 LED mounting board SECC-1.5T 2 [1.1.1G39C00420
2 |A9-0304A02 Exhaust pipe mounting seat 2 SECC-1.5T 2 |1.1.1G39C00450
1 |A9-0304A01 Exhaust pipe mounting base 2 SECC-1.5T 1 |1.1.1G39C00440
No. Draw No. Name Material/Spec. Qty. Product Code

> 95 <«




6.5.5 Acrylic assembly for decoration of seat (A9-0305000)

5050 Flexible Strip Light DC12V RGB30 lam
8 (LPD6803 Chip) Ps L=1400mm P T |142MOE0S3T
2 |A9-P0007 Seat decoration acrylic PMMA-10.0T 1 [1.7.1G39C00110
1 |A9-0305A01 Seat light strip cover 1 [1.1.1G39C00460
NO. Draw No. Name Material/Spec. Qty. Product Code

> 96 <«



6.5.6 Seat maintenance cover assembly (A9-0306000)

11 hex head cap screw M6 (Colour) 2

cross recessed fillister head| N
10 three-combination screw | M 12 (Black) 4
9 Single head anti-vibration V612

screws 2
8 hex socket cap screws M4*12 (chrome) 5
7 hex head cap screw M4 (Colour) 2
6 locking plate Ninety degree locking piece 1 [1.4.8J120016
5 Lingzhi door lock (21.5mm)| 1810S 1 [1.4.8J120011
4 [A9-0306A04 Limit mounting sheet metal| SPCC-1.5T 2 |1.1.1G39C00700
3 |A9-0306A03 ;L)Ioa(ile( cylinder mounting | spc.q 5T 1 [1.11639C00490
2 |p9-0306A02 ﬁ::;lser‘"ce covertim | nfrror SUS304-1.0T 1 [1.1.1G39C00480
1 |A9-0306A01 Seat maintenance cover 1 [1.1.1G39C00470
NO. Draw No. Name Material/Spec. Qty. Product Code

> 97 <«




6.6 Light box assembly (A9-0400000)

18 hex socket cap screws M4*12 (chrome) 15
17 hex socket cap screws M4*12 (Black) 6
16 hex socket cap screws M4*16 (chrome) 6
15 hex socket cap screws M6*20 (chrome) 4
14 cross recessed countersunk head M4*16 (chrome) 4
SCrews
13 cross the big flat head screw M4*12 (Black) 8
12 hex head cap screw M4 (Colour) 2
1 Transistor gasket TW-102 2 |1.4.DC102230
10 Nylon Wah WS7-1 2 |1.4.DC102210
9 |A9-0400A02 signboard lamp box door for repair SPCC-1.2T 1 |1.1.1G39C00510
8 |A9-0400A04 Lamp box pressing plate 2 mirrorSUS304-1.0T 1 [1.1.1G39C00530
7 |A9-0400A03 Lamp box pressing plate 1 mirrorSUS304-1.0T 1 [1.1.1G39C00520
6 |A9-0400D01 signboard lamp box acryl \3"’(')?8' melon whitePMMA- | 414 7 330c00030
5 |A9-0400A01 light box frame 1 |1.1.1G39C00500
4 |A9-0402000 Acrylic assembly for decoration of light 1
box
3 |A9-0403000 Acrylic assembly for model of light box 1
A9-0402000 Camera assembly 1
A9-0401000 Light box & light bar assembly 4
No. Draw No. Name Material/Spec. Qty. Product Code

» 98

<




6.6.1 Light box & light bar assembly (A9-0401000)

. DC12V white light 60 lamps
2 5050 strip light L=950mm 1 |1.4.2ZM9E0025
1 [A9-0401A01 Light box strip sheet metal [SPCC-1.0T 1 [1.1.1G39C00540
NO. Draw No. Name Material/Spec. Qty. Product Code

> 99 <«



6.6.2 Camera assembly (A9-0402000)

3 cross recessed fillister head three-

- M3*8 (chrome) 4
combination screw

NITECH, USB2. 0 High
Speed, Male cable

2 camera length 250cm, 2. OM PC 1 [1.3.1G39A00050#
Camer, Resolution:1920%
1080, FW:Rev 0200

1 |A9-0402A01 Lens holder 1 [1.1.1G39C00550

» 100 «



6.6.3 Acrylic assembly for model of light box (A9-0403000)

6 hex socket cap screws M4*12 (chrome) 13

5050 Flexible Strip Light _
5 (LPD6803 Chip) DC12V RGB30 lamp L=1000mm| 1 |1.4.ZM9E0533
4 |A9-P0003 Dengxiang garage acrylic |PMMA-5.0T 1 [1.7.1G39C00070
3 |A9-P0001 S;‘(’:Sra' kinds of acrylic light| oy i 5 o 1 [1.7.1G39C00050
2 |A9-0403D02 ':f:;tﬁsox light bar class o\ a3 o7 1 |1.7.1G39C00040

Layered sheet metal of light
box and light bar

NO. Draw No. Name Material/Spec. Qty. Product Code

1 |A9-0403A01 1 [1.1.1G39C00560

» 101 «



6.6.4 Acrylic assembly for decoration of light box (A9-0404000)

3 hex socket cap screws M4*12 (chrome) 6
2 |A9-0404a01  |Acrylic decorative support |gpoc 4 gt 3 [1.1.1639C00570
plate for light box
1 |A9-P0002 Light box decoration acrylic |[PMMA-5.0T 1 [1.7.1G39C00060
NO. Draw No. Name Material/Spec. Qty. Product Code

» 102 «



6.7 Seat slide-rail set (A9-0500000)

9 plastic screw 6
8 hex socket cap screws M4*12 (chrome) 6
7 cross recessed MA*12 (chrome) 4
countersunk head screws
6 Hexagon triple combination |8*20*16*1.5(Black) 4
5 |A9-0500C01 Seat back blister Black ABS laminate 1 [1.8.1G39C00050
4 |A9-0504000 Hydrogen cylinder 1
3 |A9-0503000 Light par holder assembly 1
of cylinder
2 |A9-0502000 Seat assembly 1
1 |A9-0501000 Seat slide-rail assembly 1
NO Draw No. Name Material/Spec. Qty. Product Code

» 103 «



6.7.1 Seat slide-rail assembly (A9-0501000)

10 crosslrec_essed fillister head three- MA*16 (Black) 4
combination screw
9 Self-Locking Nuts M8 (Galvanization) 4
8 hex socket cap screws M4*12 (Black) 6
7 movable pulley DR-28-B0.5 2 [1.4.HL010010
6 Long slide rail group (short handle) L=345 itinerary240 1 [1.4.HG100071
5 low frequency vibrator 4Q/50W 1 [1.4.YSA00010
4 |A9-0501CO01 Retainer Black POM 1 [1.8.1G39C00060
3 |A9-0501A05 Seat front baffle 1 [1.1.1G39C00690
2 |A9-0501A04 cover pore plate SPCC-1.2T 2 |1.1.1G39C00680
1 |A9-0501A01 Seat slide rail sheet metal seat 1 [1.1.1G39C00580
No. Draw No. Name Material/Spec. Qty. Product Code

» 104 «




6.7.2 Seat assembly (A9-0502000)

13 crp;s the big flat head self- M4*8 (chrome) 18
drilling screw
cross recessed fillister
12 head three-combination M5*10 (chrome) 8
screw
11 external hex socket screw |M8*40 (Black) 8
10 plain washers @8*922*2.0 (Black) 8
9 spring washer M8 (Black) 8
8 seat speaker cover r Stencil-1.0T 1 11.1.1G041001
7 seat speaker cover | Stencil-1.0T 1 [1.1.1G041000
6 ellipse antimagnetic 35" 8Q 15W (for seat back) 2 |1.4.Ys300010
speaker
5 [A9-0502A01 Seat horn fixing frame SPCC-1.5T 2 [1.1.1G39C00610
4 |A9-0502A02 Seat shielding sheet metal |SPCC-1.5T 1 11.1.1G39C00620
3 |HXD-0302A01 |[seat bend Square tube 30*2/Q235 2 [1.1.1G19G00710
2 |A9DX-0407C01 |Blow molded seat cushion |ABS (Black) 1 [1.8.IG39A00070
1 |SD3-07-01-03 |seat back cushion 1 [1.8.1G04A080
NO Draw No. Name Material/Spec. Qty. Product Code

» 105 «




6.7.3 Light bar holder assembly of cylinder (A9-0503000)

4 cross the big flat head MA*12 (Black) 4
screw
5050 Flexible Strip Light

3 (LPD6803 Chip) (Dual DC12V RGB30 lamp L=300mm 6 [1.4.2MOE0536
Head with Plug)

2 |A9DX-0407A05 (Gas cylinder lamp bar rack |SPCC-1.2T 1 [1.1.1G39A00840

1 |A9DX-0407A04 |Seat back reinforcing SPCC-2.0T 1 |1.1.1639A00830
bracket

NO. Draw No. Name Material/Spec. Qty. Product Code

» 106 «



6.7.4 Hydrogen cylinder (A9-0504000)

4 cross the big flat head M5*12 (chrome) 5
screw
3 |A9DX-0408A02 |Nitrogen bottle fixing plate  |Mirror SUS304-1.5T 1 [1.1.IG39A00860
2 |A9DX-0408C01 |Injection nitrogen bottle Semi-transparent black PC 1 [1.8.IG39A00090
1 |A9DX-0408A01 Sor:‘é’egte” cylinder decorative |\ i SUS304-0.8T 2 |1.1.1G39A00850
NO. Draw No. Name Material/Spec. Qty. Product Code

» 107 «




/. Printing Pattern v

A9-P0011
A9-P0005

A9-P0016

A9-P0009
A9-P0010

" A9-P0015 -

A

EE%A\

k| =
"

Y,
/5
Y/ Ve

A\

A9-P0012
¢ l I

=

//
2‘,""35”

\\ \
N

A9-P0002E

A9-P0018
A9-P0017

» 108 <«



2/2

A9DX-P0005

A9-P0013

A9DX-P0006

A9DX-P0028
A9DX-P0027E
A9DX-P0014

A9-P0008

A9DX-P0015

m

(AETAT

A9-P0006
A9DX-P0008
A9-P0014

A9-P0O007

=
p;
q
il
a
0n
q

» 109 «



8. Wiring Diagram

» 110 «




-

| 8

2/3 B8

2/3 E8

3/3 C8

2/3 D8

AC

1.0 sq

with 3P plug

This diagram shows:

WIDE LINE:__GN/YL AWG16 OTHER COLOR AWG18

AWGXX AWGXX

AWGXX

NARROW LINE: ALL COLOR AWG22

9-1.0005 The wiring diagram for reference only, change withoul prior notice
AMP 4910005 ° D-TYPE-9PIN (HOLE) | CON11 1/0 Board(l/Z) : . : . ’
: o] LQ-#-0
(JK-0P-03) 4.1 AP Assy FAN T . S
S9 AQA;VL(JOZ%SB VHR-2N| 85 3000 TX1
BK__AWGE BK , .
: T FAN FG 753000 RAT
,
L IR . ' Service Plate Assy
VP02V _— — 5
g
S
S10  A9-L0034 | viR-2N] S6 | 9 LF)OSZ 5 52| 1o 179031 S1|XHP-6
ANG20 I - AWG24 = - RDEERD - AWG24 - Rt
L ANG20 - VI 3 AVG24 HIHET [ ANG24 HIHITE e
: - [T ST L) sil- ‘
YLP-02V GND - = - = 6]6] GND
2-Conductor shielded cable 1 2-Conductor shielded cable
s11 A9-L0035 | vir-3n|s7 N _
1 i S — — — — VR-B10K
7 L — 22
VTP-02v 3] AWG24 RD - AWG24 BN e e
INRET 3P A9-1.0008 AWG24 [ AWG24 HHIT e o oy
- GY T [T
- ACL L L : } a1 ow
stz A9 L0 e ACN N[N R LN | 2-Conductor shielded cable o6y 2-Conductor shiclded cable
AWG20 1 BK ; ]2 = BTG [ ¢ AL I | ‘
G20 T BN 5T ouv
ANG20 [ W17 A9-10042 1
Vi
| | COIN COUNTER |MI X BK% ‘
|_ . . . - - . 2/3 AL
- | TEST €
e e e —_— —_— —_— ¢ SERVICE
| I R I o S, 2/
2 A9-1.0022 s3000 1|3 |5 {2+ @o
" LRS-200-12 A9-1.0007 PC 53000 RX] 2 [ 2 Pt FG11
5L Lo L
L i o o S T— -
I e S —REG2 (=N V3000 wl 3/3 Bl
s BK v - SN . ® — _— _— —_— —_— —_— —_— —
B s 12V/17A
IVLP-06V
A9-10006 g W A9-1.0006 INRET 3P
p S 1v A T|L EI\ Tl G‘% (“} [ o 1
ower Su SS — ATX 5200 | N[N s —42 ]2 (22 = & N[ ACN
bply y G [ Gl BB HE GG EARTH
| VLR-03V|[VLP-03V 3V
bl A9-L0021 LRS-100-12 43Inch Monitor ‘
ML o bl
L VL - WT ,
,LBK B V,* REG1 N N/ M L DVI CHANGE DVI CABLE L=1500MM | | Ul
[3 Ik s s ERTH (O e Video | | X ' Video ‘
4 V- /8 5 |
302y 12V/8. 50
V3000 Position Coding 0
L O > amr I Transfomer2 Assy 49-10010
. AL
) A9-10005 KD ‘
A9-10005 o 7]
= E é = i g‘} 2/3 A7
GN/YI 3 31 i H5 — GN/YL ‘
- W e
_ FAN FG VLP-03V[VLR-03V LR
120%120/ACT 10V
— of o
TransFonerl Transfomerl Assy gz
" | 1100VA/IN:AC220V&ACL10V OUT:AC110V ‘ = =
fusp gy YBLICIT10AQ A9-1.0001 A9-10002 o A9-10003 o A9-1.0004 == “
ANG14 BN AWGI4 Ac220v o O ANGL4 il AWG [y puttl AWG16 YT
L oT/TY AWG1L4 BU AWG14 = L 4 (6 o g (0 AWG16 =
N ox GV GN/VL 4 [ e
G < " sy , AWGLL 12 AWG1 Il oy g [ AWG16 il
o ; R-02 I { o ¢ B 4 ]4 = YA ] 3/3 Cl
Cabtire cord Gl 5
NOTSE FIL1 o H22
o 0y 47
5] i ‘
2/3 B1 2/3 B3 | 3/3 Al
AC Box Assy
L . . - - FGL FG2 PR - R - FG4 PR | 2/3 AT 2/3 Bl C@‘_
CHINESE ENGLISH ENGLISH ABBREVITED | [CHINESE ENGLISH ENGLISH ABBREVITED | [CHINESE ENGLISH ENGLISH ABBREVITED
= BLACK B PINK Pk TS WHITE PURPLE i /pL.
5 BROWN BN LIGHT BLUE LT BU [EP3 WHITE GRAY WT/GY
o RED kD LIGHT GREEN LT on EfyL |WHITE PINK W1/PK
1 (ORANGE 0G (WHITE BLACK WT/BK [EREAR WHITE LIGHT BLUE [WT/LT BU
i YELLOW YL (WHITE BROWN WT/BN HikG WHITE LIGHT GREEN [WT/LT GN
53 (GREEN GN (WHITE RED WT/RD GREEN YELLOW GN/YL 1/3
i BLUE Bu WHITE ORANGE  [WT/0G
i purPLE L WHTTE YELLOW  [WT/vL
¥ GrAY oy WHITE GREEN /6N
2 iHTTE it Wi TE BLUE w1 /8U

3

4 |

» 111

<




4

This diagram shows:

ey A9-L0041 5”“&?“" CONI5 WIDE LINE:__GN/YL AWGL6 OTHER COLOR AWGIS __AWGXX AWGXX
T T 1] v —_— — —
Vs bs [l e B ST o[oom coer o NARROW LINE: ALL COLOR AWG22 AWCXX_ AWGXX
3 JRL = AWG = RO 3 : 0545 ; N - The wiring diagram for reference only, change without prior notice
j m = ANGot = wl e _LEST_ coNs|azsas-ap o 901435-14P | coN ACTOV : E  only 3 )
it Hil AWG24 H I v wy SERVICE DRIVER A 111 BN 5 TORIVER A ov
R S ) (W 1 GND DRIVER A 212} RO T [oRIVER & ov
g PV 3-Conductor shielded cable DRIVER B | 313 2 | 4 IDRIVER B
N DRIVER B[ 4] 4 [P RIVER B R R R
VLP-08V =T onohis
VHR_EN A9-L0057 Votor
MOTOR A J 1|1 Motor
lc2 9-10043 51353-2800 | CON14 Motor Control Board  [yotor B 1515 | 1122Y100-40
a3 ps LD K55 |25 _covi ] LQ-A-#-0 a8
2 14
| it i3 ] Motor Assy ‘
g 8 1 1/3 E6
1 G\D
F oy €20, 22} T 515 pHDR-10Vs Jc13
o (VAN TAI/RD CON5 | XHP-5 A9-L0052 R=47Q 1N 1
YLP-06V YLP-O01V ' ST N AGI4 = RO
0201 iL. Qe |2 AGI4 - s
e QP |3 AWG24 L BT oeee
YLR-O1VF YLP-04V oD |4 : ST
5 3-Conductor shielded cable i
cl
1/0 Board(2/2) 118 T ‘
c3fxip-16 LQ-#-0 @E 5 oK
1, CON1651353-2000 A9-10056 SMR-02V ]S
N EP P B ;‘ih T[] oy Ty 2|2 P Jor
KEY 0P |3]3 ly\ oo KEY U DASHBOARD L | 10 10%’ T 5050 Strip Light
A KEY DOW [ [ 1F o7 Ikev poiy Drsmon & | 12] 12| BT DCI2V WT 60 1=50mm
210 10 ogEAHKEY LEFT SMR-02V |SWP-02V
Q D 616 oL LKEY RIGHT
T T13[13[KEY START B . T
5[s — 5|15 [ KEy ViEw HL-002
9 [ o PLLAEN VI/BNFPT2T o 20 3-Conductor shielded cable ()
== /N WI/GN L Ryt —— oS aoLooss
10]10 - 14]14] 0 DowN v |11 P T 1|1}
— T LB ] oo b7l RS ST e ST g:@ .
1212 ":;S(L’ &iiﬁt 18] 0 RIGHT SWL_ |55 | TT'GY ol 3-‘-5m|Button
o START [T5[15h 2 e 1200200 0 STaRT (ET I T (L)
0 VIEW Ji4]14 "K - I;K 22| 0 VIEW DIV SUR-04V
h | . b |15[16 24[2a] oW } 32 2910064
(Thin Film) Switch Button 16[16 ! et N -
——— i WIF=T=1GN 1 1 TN g e Ll
Siz LoD [8]8 66 22
ST A A N o Il ;: i EWTT oy 0 O.LGW_IBULLOH
A9-10045 " B TS P gy S (R)
3| i2v ] E 9 5
: = I I S| 5 YLP-09V[VLR-09V SMP-05V| SMR-05V
S - P-09V[YLR-09V SHP-05 -05V .
Ex ' 19710025 Steering Wheel Assy
. 2 !
| = N — A9-1.0026 ‘
8 [8]B00ST 6]
Boost Button . y
TR ~ 12V FAN KD1297PNB1
: 5 Bk — oD
BU - !
10]10] BOOST B gy 2l BU TN T
: NI [REY_BoosT TIR-03V ik FAN A
SW ¢ - - LR-03¥ 1 PAN
55 BR8] o ‘
2|
Ccon10 | 5557-04R
v TR 1 AWGL6 |v1,7
} -
crlsar-6 - A9-L0046 51353-2600 | CON17 v |33 Pk o | ) LM 13 ‘
B00ST SDL] 1] 1 o2 mgg; RO T TBo0ST St o[22 AlG16 gﬁz ®
. BOOST CLK| 2 | ¢ ;;f o E{‘ 5 |5 [BoOST CLk o] I H
. —Bu U —
| Boot nght Board BOOST LATCH j 9 | 9 |BOOST LATCH| AWGL6
— : AWG24 =t - 3/3 DI
+12V_| 5|5 - 22| +12v_ ] ' ‘
EURE R R D AWG24 I 7 11 e AVG16
St St
-~ 08V
5-Conductor shielded cable 5559-04P — JRE— YLR-06
. - y CON2 | XHP-9 A9-L0054 e 5050 Strip Light
" 0 S TN Y - 11 17 6 DCI2V RGB 60 L=200m A9-L0039
_  HXD-LOO79 m v 1111 I C ; G20 9
Gas VR 2-Conductor shielded cable 3/3 B1 1o[io] bat2 kD R RD : 1] 13 m
PEDR=L0VS BU R3] 22 SP(L) N0 -
. s - T7[i7]_cike o 3 B Py ; I o
R MM W 61 |44 il G 4lnch/4Q /25K 12]
. {— v —H— = i ow T BT VLR-02V
FE L - 26]26 — TS ,
o T ! W) 4-Conductor shielded cable : SUR-04V[SHP-04V ) o
m | L C17 . /5050 Strip Light A9-1.0039 .
PRU-VR 1 ik gy g 08 DC12Y RGB 60 L=200mm AWG20 oL
RD RD D + + sp BRT 1/3 AL
: R2__|ole 212 SP(®) AWG20 /
) o B - G 2 d 0 4Inch/40 /25W y ]
Brako VR 12 3-Conductor shielded cable _xup-8| cone G2 _1T17ES [y L R ey B B VLR-02V
PHDR-10VS |c14 ko470 1 _ R 1R AWG24 R 5Ty B2 [8]8 313
kD (A =1 AWG24 VIt 9]o] SUR-04V [SWP-04V
= HHER ANG24 [l o o
. ®- 3 H— — -3 | 3 | BRAKE IN N A9-1.0049 — — — — — — ]
EX ) S CONT
. 19 | =H4l4] oW SR LT AWG24
p -
| PR L 10150 @ 111 SHOCK R | 3 AWGZE sl HIT-800W 4 Q60N "3\;'002059 st
G P - 3/ i BK -
Brake & Gas Assy Us o5 3-Conductor shielded cable Bass E AWG20 Mg '
: YLR-02V
Control Table Assy
YLR-06V o=~
CHINESE ENGLISH ENGLISH ABBREVITED | |CHINESE ENGLISH ENGLISH ABBREVITED | [CHINESE ENGLISH ENGLISH ABBREVITED
w BLACK Bk e pink Pk S WHITE PURPLE t/pL
g BROWN B Wi LIGHT BLUE LT BU P WHITE GRAY W1/Gy
i RED RD etk LIGHT GREEN LT oy Fpgyer |WHITE PINK t/PK
1 orANGE 06 £ WHITE BLACK /8K Fi%#  |WHITE LIGHT BLUE [Wr/LT BU
% VELLOW VL Eikg WHITE BROWN /BN Eiyksg  |WHITE LIGHT GREEN [Wr/LT GN
P GREEN o Ei4 WiHITE RED W /RD G N YELLOW on/vL 2 / 3
W BLUE U Fif WHITE ORANGE  [WT/0G
i PURPLE pL Eid WHITE YELLOW  [WT/vL
w GrAY oy i WHITE GREEN it /cN
£ i TE Wt WHITE BLUE 1/BU

[u—y

3

4

> 112 «




-3

| 8

This diagram shows:

— — ¢ — — — — e — — — — — — — — — B WIDE LINE:__GN/YL AWG16 OTHER COLOR AWGI8 AWGXX AWGXX
5050 Strip Light 5050 Strip Light - —_— —_— _—
Dl A9-L0023 D3, A9-L0024 DC12V VT 60 L7950mm DCL2V WT 60 L=050m 8 e NARROW LINE: ALL COLOR AWGZ2 —__ANGIX ANGXX
ML T y,_ The wiring diagram for _reference only, change without prior notice
B A . Y r 41, B g - - -
| @59, 659 s TTNCEO o =
5050 Strip Light 2V 5050 Strip Light XHP-6 YL
1/3 D1 DCI2V WT 60 I DCI2V WT 60 L=950mm ' B
B YL YL 712 013 VL Coin Meter Com Bl 6
| TBK BKFSTS B Coin Meter +12V RO ‘
T SMR-02V SWP-02V - 12
SMR-02V SMP-02V XHP-2 3. 96-12P|
K
| | c5 | xup-6 A9-10044 2
1/3 £7 o
/ GN/Y ) ) 11 1
| o g od) reo CoinSelector [ T2z lm] _ ’TE
R-06V . : 2 G i 2/3 Al
1/3 G5 f | o (Hsootb = AVG20 T 2
| oD |6 T 3
CAMERA I 5
N 5050 Strip Light (LPD6803) GVLES
DC12V_RGB 30 L=1000mm ety vnH‘)W ‘
. . . J
2 3®EZ / AWG24 Cion LED
N AWG24
N .
NS S Lamp House Assy Coin Door Assy
| 4-Conductor shielded cable : : : : : : ‘
T - TR Fals - - - - - - - - - - - - - - - - - - - - - - - 1.
A9-10009 o A9-L0005 —
\‘«"T 11 ’T FAN :@ FG6 Transformer3
o010 b G b ; pe
— o i Seat Base Assy 200VA _ACI6Y
16 AC220V L0012
° VLR-03V VLP-03V o-tonns PN TG Ac20 A9 LO0L2 A9-10038 i3 A9-10037 si
| L M2 Ao OnRe 120%120/ACL 10V . ANG20 iy putod AUG20 loley
i 1 [ = 1|1 = SPAL, AWG20 BBk AWG20 Bk
1/3 88 [l 5 3.5Inch/8.Q /15W 12]2 12
L3 e B
14| V 1/3 Bl
| VIP-04v | ‘
A9-10050
c10 -~ 8 XHP-4 JC11 BN AWG20 BN BN AWG20 BN
. Weo W § T I E
TR AL =— T o SP (R) WT G20 i ol G20 =
Dy AWG24 HE 3.5Inch/8Q/15W 414 4
P A CH2 3.5Inch/8Q/15 — L]
2/3 E6 [ty RS ooy ) YLR-02V YLP-02V YLP-04V ‘
® H 2-Conductor shielded cable A14] VHR-6N
| ACI6V L] Q;\
L , MRS |PS O E1 B A9-10039 $16
TNE o :3?;? UM T wo ACIGV ] 6] 6 e AWG20 Vipe _I
5 L KOS5k AG20 BK
6 Pi ST ow Low Fr Vib L -
VIP-06V 2-Conductor shielded cable ow Frequency Vibrator 10501 YLR-02V YLP-02V [5] .
40 /50W Low-Frequency Oscillator YLR-08V[YLP-08V ’
| plo A9-L0027 555701 Jcont |
FvL YL T
i N N ISP x |
2/3 05 [k Ty SHAKE - T
® [ I o8 3 G SHAKE + .
BK BK Ll :
1 i ow :
5557-04R
| J . J Seat Assy ‘
LED Driver Board — — : - — — . —
MU-#-0 A9-10060 o /“‘%TG\’ w A9-10061 % . . ) ) i )
5050 Strip Light (LPD6803) A9-L0059 xip—4 Jp7 5| xip-4 _ BHE _ _ tod 5050 Strip Light (LPD6803) 5050 Strip Light (LPDES03)
DC12V RGB 30 1=1400mm AWG24 T T ST SR A AWG24 il e prg 8 AWG24 LT DC12V RGB 30 1=300mn 0t gy py 8 DC12V RGB 30 1=300mm G -
AWG24 =TT s T T AWG24 Rol=1=1R AWG24 ROl i 5 el g T E I m
AWG24 Bl - - BU AWG24 Ul | AWG24, U ’Jill}:ﬁ]—ﬁ:ﬁ]—[ﬁﬂl RO TR ‘fﬁilm—[ﬁl—'ﬁl o RD) .
AWG2A M L ANG21 I g e ANG21 Wi i wp— - ou i
5 5 al4] ow N[44t 5 [1]1 = nn AN
| s : et L TP-06V L R06N) ~FA—8 ----=-===-= M iR-0av [SWp-04v SUR-04V SWP-04V SMR-04V_ SWP-04V |
4-Conductor shielded cable 4-Conductor shielded cable 4-Conductor shielded cable 5050 Strip Light (LPDG803) 5050 Strip Light (LPDG03) .
. _Oi]: TS DCI2V _RGB 30 it g 10 DCI2V_RGB 30 .
BU=T- BU B U 12V 20—
e ==
Exhaust Pipe Light 5| 1p4 ArLA N20 Gas Box and Rear Light Front View 212 zlz b o o
g A97L0062 AP o] Jpd | BRI BE BRTTBE .
L [0) L] ey ] § — ' - : .
- ; SWP-04V SWR-04V SMP-04V SWR-04V
00) | 120, AT [siova o )
| —_— —_— ] I — . |
) L] , ’
00) I BT T li2] Y515 [ siona 1] l 1 25 5050 Strip Light (LPD6803) 5050 Strip Light (LPD6803) .
Exhaust Pipe Light S\ SMR-62+- 5]5 | T DCI2V_RGB 30 1=300mn 0GR DCI2V RGB 30 1=300mn |
R , o = — HE B‘ s o EIL 33 IL) o' on
Sr—t 0 fanDs [ == aan “ 1
- i i
R JE— SUP-02V SMR-02V ] - ,
) " (—lsw—ow - SP-01V [ SWR-04V SHP-0V SWR-04V N20 Gas Box Assy
CHINESE ENGLISH ENGLISH ABBREVITED | |CHINESE ENGLISH ENGLISH ABBREVITED | [CHINESE ENGLISH ENGLISH ABBREVITED
w BLACK Bk Y 1Nk Pk B WHITE PURPLE wt/pL
K BROWN BN Wik LIGHT BLUE LT BU P WHITE GRAY /Gy
o RED kD etk LIGHT GREEN LT oN {4 |WHITE PINK t/PK
1 orANGE 06 Fi WHITE BLACK /8K Fi%#  |WHITE LIGHT BLUE [Wr/LT BU
% VELLOW VL Eikg WHITE BROWN /BN Eiyksg  |WHITE LIGHT GREEN [Wr/LT GN
% GREEN o Ei4 WHITE RED W /RD G N YELLOW on/vL 3 / 3
% BLUE b Eifs WHITE ORANGE  |WT/0G
i PURPLE pL Eid WHITE YELLOW  [WT/vL
R GrAY oy Fi WHITE GREEN /6N
£ i TE it WHITE BLUE t/BU

3

4

» 113 «




After-sales Service

Honorable customer !

Thank you for purchasing our product !

For your benefits, if you find any fault during the operation of the
product, please use a technician who obtains a certificate related
to mechanical engineering, electrical engineering or who engages
in routine maintenance, repair and management of amusement
machine to check the machine and inform us the fault in a timely
manner. Our company will take corresponding measures to assist
you to solve the problem promptly.

NOTICE: Do not dismount or replace any part of the machine without
our technician’s permission, or you will solely undertake the
consequence !

Please pay attention to our contact information as follow:

4 )
Guangzhou Wahlap Technology Corporation Limited

Add: NO.28,Lianyun 2nd heng Road,Shigi Town,Panyu District,
Guangzhou City,China.

Tel: +86 20 39226222 Fax: +86 20 39226300

Service Hotline: 400-848-9222

http://www.wahlap.com




%
C )
>
vz

y
Y
"%

2
Y2
’ "
244
W

A9-P0024E

LECGENDS D g

\WAHLAP TECH

IGd

The machine specifications or the information in this operation manual may be change without prior notice.
X Forinquiries regarding the machine or machine repairs, please contact your distributor. X



